Page 1 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Adjustable Seat

/, \\I/

973 (9

\ v ) v 4 \ruw
\ , A_: >y 7
AN\ ) .
WS T

N T

A oo} v

e’

\!. —CL_ P 4
__@ \_ \

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Adjustable Seat

Page 2 of 131

Ref#  Part Number Qty S/P/F  Description
1 783-0739A 1 S Lever, Seat, Adjustment
2 710-1268 2 /P Screw, #10-16, 0.375
3  712-04063 2 /P Nut, Nylon Lock, 5/16-18, Gr5
4  712-04064 1 /P Nut, Nylon Lock, 1/4-20 GrF
5 720-0433 1 Grip, Seat, Adjustment (Yellow)
6 726-0201 2 Nut, Speed, .3125 ID
7  731-04074 4 Spacer, Seat, Adjustment
8  732-0499 1 Spring, Compression .41 x 1.50
9 732-1184 1 /P Spring, Extension, .80 Dia x 4.6
10 783-0738D 1 /P Bracket, Seat Pivot
11 757-04053 1 Seat, Cub Cadet, High Back Tractors
manufactured after September 14, 2006
11 757-04035 1 Seat, Cub Cadet, High Back, Bead
11  757-04004 1 S  Seat, Cub Cadet, Medium Back, Bead
11  757-04003 1 S  Seat, High Back, Black
12 783-0753 1 Selector, Seat, Adjustment
13  736-0204 1 /P Washer, Flat, .344 x ..620 x .033
14  736-3019 2 Washer, Flat, .531 x 1.062 x .134
15  738-0137A 1 S  Screw, Shider, .340 x .285, 1/4-20
16 738-0296 2 S  Shoulder, Screw .437 x .286 Lg
17  738-0966A 4 /P Screw, Shoulder, .50 x.925, 3/8-16
18  783-0209D 1 /P LH Bracket, Seat Lift
19 783-0611 1 Stop, Seat, Adjustment
20 710-0227 2 /P Screw, #8-18 x .50
21  726-0279 2 Plate, Insulator
22  725-1303 1 S  Spring Switch, Outer
23  725-1439 1 Spring Switch, Inner
24  726-0278 1 Plate, Insulator Boss

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

\
o
P

auwﬂ.

,/ R w\mm m |..&?A..111L qu

Page 3 of 131

-
TN / o
- \/Aﬂﬂv W | S

N

WWW.mymowerparts.com

~~
o
S
%5
ol
3 o
~
Sz
=8 ] 2 W s N
5 = ) N1 S/ K
o= A =) O & TN
4 A m“ A
o Y/ v > p / v.Av \Mmm\\\ s LM/M\\ \ //
m o N / e ¢ \, /1V\ \\ \ erar»!«//uy —
c o _H , . /N
= A. s -
© T ‘o "N ~)
e Ané ) AN
< N~
S5
i
1°]
5 a [



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Dash Panel 11135H & before

Page 4 of 131

Ref#  Part Number Qty S/P/F  Description
1 710-0837 1 Screw, #10-16 x .625
2 710-0192 2 /P Screw, #10-24 x .375
3  710-0599 6 /P Screw, Self-tapping, 1/4-20, 0.500
4  710-0642 2 /P Screw, Hex. 1/4-20 x .75
5 710-0650 4 /P Screw, Hex, 5/16-18, .875 Gr5
6 710-0703 1 /P Screw, Carriage, 1/4-20, .75,
7 710-0726 6 /P Screw, Hex, 5/16-12 x .75
8  710-0895 1 Screw, 1/4-15, 0.750
9 710-1611B 2 /P Screw, Torx Hd. Tapp. 5/16-18 x .75
10 710-3217 1 /P Screw, Machine, #8-32, 0.375, Trus Phillips
11 712-0142 1 /P Nut, 8-32
12 712-0324 1 /P Nut, Nylon Lock, 1/4-20
13 747-04215 1 S  Strap, Battery
14  712-3087 1 /P Nut, Wing, 1/4-20
15 714-0104 1 S Internal Cotter Pin, .072 x 1.13
16 725-1426 1 S  Solenoid, 12V, 100 Amp
17  731-05004 1 S Dash
18  731-04294A 1 Lever, Dash, Cruise
19  731-04293A 1 /P Lever, Dash, Brake
20 731-3161 1 S  Knob, Throttle Control
21  783-04285B 1 S Dash Support, RH
22  736-0222 2 S  Washer, External Lock, 1/4
23  738-1132 1 Screw, Shoulder, 1/4-20, .25 x .15
24  783-04323B 1 S  Dash Support, LH
25  746-04121 1 Control, Choke, 24.0 (LT1042 & LT1045)
746-1085A 1 S  Control, Choke, 37.5 (LT1046 & LT1050)
26  747-1323A 1 Rod, .250 Dia x 4.25 Lg.
27  783-04475 1 S  Bracket, Steering Support
28  783-04506A 1 S  Plate, Dash Support
29  741-0587 1 Steering Colume Bearing
30 783-0462 1 /P Bracket, PTO Switch Retainer
31  783-1447A 1 S  Bracket, Support, Battery
34  783-1499 1 S  Bracket, Rod, Dash
35 725-1737A 1 S  Battery, 190 CCA (LT1042 & LT1045)
725-1750A 1 S  Battery, 235 CCA (LT1046 & LT1050)
36 712-0324 1 /P Nut, Sems, 1/4-20
37  725-04227 1 S  Switch Module, Ignition
38  725-04258 1 /P Switch, PTO, Yellow (LT1042 & LT1045)
725-04175 1 S  Switch, PTO, Yellow (LT1046 & LT1050)
39  725-04022 1 S  Monitor, Systems Indicator / Hour Meter
40  725-2054 2 S Ignition Key, Plastic
41  746-1087 1 S  Control, Throttle, 27.4 (LT1042 & LT1045)
746-1100 1 S  Control, Throttle, 38.0 (LT1046 & LT1050)
629-04106 1 /P Wire Harness (LT1042 & LT1045)
629-04136 1 S  Wire Harness (T1046 & LT1050)

WWW.mymowerparts.com



Page 5 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Dash Panel 11145H - 11136H

TN

\ /m.r 6k \.| o
AN \ 5 W o —.llnuu g
/.J. @\A@Mv el )
WMMV ¥
TN //
(w) - <
s u\ ........ mwu-.h@.., R~ < S A N -
A,/Mﬁw\v N N . .ﬂ |||||||||||||| : T\.N\\\w\wmv/“/\»\ A\m./v ,m/_\v
I 2 \ @) /y VAN J
/J,xm” /W/ \ T / () ,,mﬂmM,mvkmfym\_&mwww A
¢ AN ) /w\ W\ \ a8 el
NN \ =) / \E%/%V“&v--/7.v s — (e
NN Y > ¥\ €\ Ay ,V, /
s NV L o —
AIMW/\/V AMWHWW/\W\ \\ ///_',A“WV/ mmmmnnunw _r m
.m / \ / 7 W.r PR O
N / ) NSO C
\\ IIIII//-'V h S
(@) a=ty =
.mw,/w /\\N_ \y H
\ \\ Ah/// A v , a p
; AN
\ | =
: @)
= / S
T/ A .
T )/ Ve
@) (@ NST A /
/l_\\ \T=/ V/N,/ \\ / N ,,/
N | /
N WK /A 4
\ ~
y o
2} \
mmw. \ =
e \ w®
mxs\\ [ //
ﬁ /H — : wwv...ll/huy —
L (~)

S




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Dash Panel 11145H - 11136H

Page 6 of 131

Ref#  Part Number Qty S/P/F  Description
1 710-0837 1 Screw, #10-16 x .625
2 710-0192 2 /P Screw, #10-24 x .375
3  710-0599 6 /P Screw, Self-tapping, 1/4-20, 0.500
4  710-0642 2 /P Screw, Hex. 1/4-20 x .75
5 710-0650 4 /P Screw, Hex, 5/16-18, .875 Gr5
6 710-0703 1 /P Screw, Carriage, 1/4-20, .75,
7 710-0726 6 /P Screw, Hex, 5/16-12 x .75
8  710-0895 1 Screw, 1/4-15, 0.750
9 710-1611B 2 /P Screw, Torx Hd. Tapp. 5/16-18 x .75
10 710-3217 1 /P Screw, Machine, #8-32, 0.375, Trus Phillips
11 712-0142 1 /P Nut, 8-32
12 712-04064 1 /P Nut, Nylon Lock, 1/4-20
13 747-04121A 1 Hold-down Rod, Battery
14  746-1087 1 S  Control, Throttle, 27.4 (LT1042 & LT1045)
14  746-1100 1 S  Control, Throttle, 38.0 (LT1046 & LT1050)
15 714-0104 1 S Internal Cotter Pin, .072 x 1.13
16 725-1426A 1 S  Solenoid, 12V, 100 Amp
17  731-05004 1 S Dash
18  731-04294A 1 Lever, Dash, Cruise
19  731-04293A 1 /P Lever, Dash, Brake
20 731-3161 1 S  Knob, Throttle Control
21  783-04908 1 S  Dash Support, RH
22  736-0222 2 S  Washer, External Lock, 1/4
23  725-2054 1 S Ignition Key, Plastic
23  725-1744 1 S  Ignition Key, Metal
24 783-04909 1 S  Dash Support, LH
25  746-04121 1 Control, Choke, 24.0 (LT1042 & LT1045)
25  746-1085A 1 S  Control, Choke, 37.5 (LT1046 & LT1050)
26  747-1323A 1 Rod, .250 Dia x 4.25 Lg.
27  783-04475 1 S  Bracket, Steering Support
28  783-04506A 1 S  Plate, Dash Support
29  741-0587 1 Steering Colume Bearing
30 725-04022A 1 S  Monitor, Systems Indicator / Hour Meter
31  783-1447A 1 S  Bracket, Support, Battery
34  783-1499 1 S  Bracket, Rod, Dash
35  725-1737A 1 S  Battery, 190 CCA (LT1042 & LT1045)
35  725-1750A 1 S  Battery, 235 CCA (LT1046 & LT1050)
36 712-0324 1 /P Nut, Sems, 1/4-20
37  725-04227 1 S  Switch Module, Ignition
38  725-04258 1 /P Switch, PTO, Yellow
725-04337 1 S  Wire Harness (LT1042 & LT1045 ) not shown
629-04136 1 S  Wire Harness (LT1046 & LT1050) not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 131

LT1045 Tractor (2007 & before)
Dash Panel 11146H & after

Iy

SN

A W V
&
N

mﬂ”m
/—”\
-0
rﬁ //
=T
o
\\\
]y Ah
\v =) O\
\\ P 4 A
\,\ -~
g AL
/\ c uv

)

\
-
-
o p—
\

--&r._// ()

L A &
N
(&2 L
U N\ AU N -
(oo L
AN C % m \,v
N /

- T

TN
v, mw/ /
/A(A’

e Q\\\y.,‘

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Dash Panel 11146H & after

Page 8 of 131

Ref#  Part Number Qty S/P/F  Description
1 710-0351 1 /P Screw, #10-16 x .5
2 710-0192 2 /P Screw, #10-24 x .375
3  710-0599 8 /P Screw, Self-tapping, 1/4-20, 0.500
4  725-04227B 1 S  Switch Module, Ignition
6 710-04666 2 Screw, Flange, 1/4-20, .75,
7 710-0726 10 /P Screw, Hex, 5/16-12 x .75
8  710-0895 1 Screw, 1/4-15, 0.750
9 710-1611B 2 /P Screw, Torx Hd. Tapp. 5/16-18 x .75
10 710-3217 1 /P Screw, Machine, #8-32, 0.375, Trus Phillips
11 712-0142 1 /P Nut, 8-32
12 712-04064 1 /P Nut, Nylon Lock, 1/4-20
13  747-04215 1 S  Hold-down Rod, Battery
14  746-1087 1 S  Control, Throttle, 27.4 (LT1042 & LT1045)
14  746-04352 1 Control, Throttle, 38.0 (LT1046 & LT1050)
15 714-0104 1 S Internal Cotter Pin, .072 x 1.13
16 725-04439 1 Solenoid, 12V, 100 Amp
17  731-05004 1 S Dash
18  731-04294A 1 Lever, Dash, Cruise
19  731-04293A 1 /P Lever, Dash, Brake
20 731-3161 1 S  Knob, Throttle Control
21  783-04285E 1 S Dash Support, RH
22  725-04258 1 /P Switch, PTO, Yellow
23  725-2054 1 S Ignition Key, Plastic
23  725-1744 1 S Ignition Key, Metal
24  783-04323D 1 Dash Support, LH
25  746-04121 1 Control, Choke, 24.0 (LT1042 & LT1045)
25  746-04120 1 Control, Choke, 37.5 (LT1046 & LT1050)
26  747-1323A 1 Rod, .250 Dia x 4.25 Lg.
27  783-04475 1 S  Bracket, Steering Support
28  783-04506B 1 S  Plate, Dash Support
29  741-0587 1 Steering Colume Bearing
30 725-04022B 1 S  Monitor, Systems Indicator / Hour Meter
31 783-1447B 1 Bracket, Support, Battery
34  783-1499 1 S  Bracket, Rod, Dash
35  725-1737A 1 S  Battery, 190 CCA (LT1042 & LT1045)
35 725-1750A 1 S  Battery, 235 CCA (LT1046 & LT1050)
36 712-0271 2 /P Nut, Sems, 1/4-20
725-04402 1 S  Wire Harness (LT1042 & LT1045 ) not shown
629-04139 1 Wire Harness (LT1046 & LT1050 ) not shown
725-1648 1 S Relay, PTO not shown
721-0342 1 S  Gasket, Silcone Relay If equipped, not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o N
\NA/ © /
i - \

Page 9 of 131

Z
; .iﬂm“w /_Uw\

AL

4%
MA

Q
O
\\N ,“m /_“\ .B
Vit -
~n. YH — == w //, & /
:HW kmmmﬁ T&@\WWU m.\ ~ N :%w\ w
PR, 9 Y, o
L\ e NS )
& N A o
o ®) \\\\ 2 W
MY A z o
//V 4 =
7 5 ?\w \Y v m
L@M ,EWW- mmw V ,
s ‘Nx‘ > MVH XN WJ
@ "/ .
® @ / ,um
o) 1\ \w\\@muzﬂ =) = mm/ @U N f 2 MMH,:M 7
S m c@w ca \q (&) & - mm LMJ m =5
5 = \ 4 ( @ A Y [ yd M@ (=]
<o & NS ; N\ @)\ 2= (] ﬁ
& & \_r/ AM/\_V, AHH,\u e \ , rﬁHHHHQ(!\l\HH\\\ A\R..U/v N \ﬁ\\ // WW mﬁ J &\II /
ST 2 < N I\ 2
o O ; ~ PR
N ™M V4 H/ \\
~ i 4 =
— “_ \X ,mn.\v \\ﬁ/
2 c e —— L )
m m AFHJML,"""""H_ AMJ\ v
=9 \ |
1 n \
< 1) ‘\/ ~,
=2 ®)
5 a



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Drive System 11136H & before

Page 10 of 131

Ref#  Part Number Qty S/P/F  Description
1 17840 2 S  Bracket, Mounting, Transaxle
2 618-04228 2 S  Hub Assembly, Wheel
3 618-0319 1 S  Transmission, Hydrostatic
618-04269 1 S  Transmission, Hydrostatic w/ Drain
4  629-04124 1 Harness Assembly, Ground & Reverse
5 783-04442 1 Bracket Assembly, Idler, Center Dbl
6 710-1266 4 /P Hex Cap Screw, 5/16-18,3.5, Gr5
7  710-0227 2 /P Screw, #8-18, 0.500
8 710-0344 3 /P Hex Cap Screw, 3/8-16, 1.50, Gr5
9 710-0726 6 /P Screw, 5/16-12, 0.75
10  710-0599 1 /P Screw, 1/4-20, 0.5
11 710-3007 3 /P Screw, #12-24, 0.375
12 710-3011 1 /P Hex Cap Screw, 3/8-16, 2.25, Gr5
13  710-0809 1 Hex Cap Screw, 5/16-18, 1.25, Gr5
14  710-0627 2 /P Hex Cap Screw, 5/16-24 x .750
15 711-0832 1 S  Ferrule, 3/8-24 x .375 Dia
16  712-0291 1 S Nut, Hex Lock, 1/4-20
17  712-3066 1 S Nut, Hex, 1/2-20, Gr5
18  712-04065 4 /P Nut, Nylon Lock, 3/8-16
19  731-05130 2 Sleeve, 2.4"
20  712-04052 5 Nut, Nylon Lock, 5/16-18, Gr5
21  750-0566 1 S  Spacer, 1"
22  712-3017 3 S Nut, Hex, 3/8-16, Gr8
23 714-0104 2 S Pin, Cotter, .072 Dia. x 1.13 Lg
24  714-0111 1 S Pin, Cotter, 3/32, 1.0
25  725-0157 2 /P Cable, Tie, 3/16 x .05x 7.4
26  725-1644 1 Switch, Spring, Short
27 726-0154 1 S Tie, Cable, Push Mount 7.5 Lg
28  726-0320 1 S  Plate, Insulator Nut
29  731-1449A 1 S Fan, Blade, 10"
30 732-0209 1 S  Spring, .48 OD x 2.03 Extension
31  732-0429A 1 S  Spring, Extension, .50 Dia x 3.97 Lg
32 732-0716 1 S  Spring, Extension, .59 OD x 4.00 Lg
33 732-0729 1 /P Ring, Wire
34  732-0994 1 Spring, Extension, .500 Dia x 7.0
35 732-3118 1 Spring, Extension, 3/8 OD x 1.44
36  710-0502A 1 /P Screw, 3/8-16, 1.25
37 736-0169 1 S  Washer, Lock, 3/8 , Regular Duty
38 736-0866 2 Washer, Flat, .755 x 1.92 x .060
39 736-0242 2 /P Belle Washer
40  736-3010 1 /P Washer, Flat, .407 x .812 x .135
41  738-0372B 1 /P Spacer, Shoulder, 1.00 x .38 x .38
42  747-1149 1 Rod, Hydro Bypass
43  747-04139 1 Rod, Brake, Hydro
44  747-1151 1 Rod, Control, Hydro
45  756-0978A 1 S  Pulley, Engine, 3.56 Dia.
46  754-0461 1 S  Belt, V Type, Poly
47  756-0116A 2 S  Pulley, Idler, V Type x 3.06 Dia
48  756-0981B 1 S  Pulley, Idler, Flat 2.75 OD
49  756-04111 1 Pulley, Engine, 4.11Dia.
50 783-0810B 1 S  Bracket, Transmission, Torque Hydro
51  783-1019 1 S  Bracket, Actuator, Switch
52  736-0320

WWW.mymovier pyarss. teyrpf x 192 x 060



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 11 of 131
Drive System 11136H & before
Ref#  Part Number Qty S/P/F  Description
53  714-0507 1 S  Pin, Cotter, 3/32, .750
54  750-0535 1 S  Spacer, .38 x.625x .21
55 736-0921 1 S  Washer, Lock, 1/2

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 12 of 131

LT1045 Tractor (2007 & before)
Drive System 11146H & after

‘ jnw

e uw __W&Q ) _\@
/ \:Tmm A i.mhnw. \u
X
i
2
mﬂr =
|r;x Lo
\ .=
/4

( ,.Hw
,\W‘r‘/f mh

i~

Www.mymowerparts. com

\r.,imunﬁmvuu
\t / \ nnu Ne% k\ﬂ By HH
- \ TTI a5 =

qumml

A %v mﬂ
/AHHHHHMPAT.iuuuu Ww =
e xw




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Drive System 11146H & after

Page 13 of 131

Ref#  Part Number Qty S/P/F  Description
1 17840 2 S  Bracket, Mounting, Transaxle
2 618-04228 2 S  Hub Assembly, Wheel
3 618-0319 1 S  Transmission, Hydrostatic
3  618-04269A 1 S  Transmission, Hydrostatic w/ Drain
4  629-04124 1 Harness Assembly, Ground & Reverse
5 783-04442 1 Bracket Assembly, Idler, Center Dbl
6 710-1266 4 /P Hex Cap Screw, 5/16-18,3.5, Gr5
7  710-0227 2 /P Screw, #8-18, 0.500
8 710-0344 3 /P Hex Cap Screw, 3/8-16, 1.50, Gr5
9 710-0726 6 /P Screw, 5/16-12, 0.75
10  710-0599 1 /P Screw, 1/4-20, 0.5
11 710-3007 3 /P Screw, #12-24, 0.375
12 710-3011 1 /P Hex Cap Screw, 3/8-16, 2.25, Gr5
13  710-0778 1 /P Hex Cap Screw, 1/4-20, 1.5, Gr5
14  710-0627 2 /P Hex Cap Screw, 5/16-24 x .750
15 711-0832 1 S  Ferrule, 3/8-24 x .375 Dia
16  712-04064 1 /P Nut, Hex Nylon Lock, 1/4-20
17  712-3066 1 S Nut, Hex, 1/2-20, Gr5
18  712-04065 4 /P Nut, Nylon Lock, 3/8-16
19  731-05300 2 Sleeve, 2.4"
20  712-04052 5 Nut, Nylon Lock, 5/16-18, Gr5
21  750-0566A 1 /P Spacer, 1"
22  712-3017 3 S Nut, Hex, 3/8-16, Gr8
23 714-0104 2 S Pin, Cotter, .072 Dia. x 1.13 Lg
24  714-0111 1 S Pin, Cotter, 3/32, 1.0
25  725-0157 2 /P Cable, Tie, 3/16 x .05x 7.4
26  725-1644 1 Switch, Spring, Short
27 726-0154 2 S Tie, Cable, Push Mount 7.5 Lg
28  726-0320 1 S  Plate, Insulator Nut
29  731-1449A 1 S Fan, Blade, 10"
30 732-0209 1 S  Spring, .48 OD x 2.03 Extension
31 732-04323B 1 /P Spring, Extension, .563 Dia x 3.72 Lg
32 732-0716C 1 S  Spring, Extension, .59 OD x 4.00 Lg
33 732-0729 1 /P Ring, Wire
34  732-0994 1 Spring, Extension, .500 Dia x 7.0
35 732-3118 1 Spring, Extension, 3/8 OD x 1.44
36  710-0502A 1 /P Screw, 3/8-16, 1.25
37 736-0169 1 S  Washer, Lock, 3/8, Regular Duty
38  736-0921 1 S  Washer, Lock, 1/2
39 736-0242 2 /P Bell Washer
40  736-3010 3 /P Washer, Flat, .407 x .812 x .135
41  738-0372B 1 /P Spacer, Shoulder, 1.00 x .38 x .38
42  747-1149 1 Rod, Hydro Bypass
43  747-04139 1 Rod, Brake, Hydro
44  747-1151 1 Rod, Control, Hydro
45  756-0978B 1 /P Pulley, Engine
46  754-0461 1 S  Belt, V Type, Poly
47  756-0116A 2 S  Pulley, Idler, V Type x 3.06 Dia
48  756-04224 1 /P Pulley, Idler, Flat 2.75 OD
49  756-04111 1 Pulley, Engine, 4.11Dia.
50 783-0810B 1 S Bracket, Transmission, Torque Hydro
51 783-1019B 1 Bracket, Actuator, Switch
52  736-0320

WWW. mymov\?errﬂa?*‘t% ByiPf x 1.92 %060



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 14 of 131
Drive System 11146H & after

Ref#  Part Number Qty S/P/F  Description
53  714-0507 1 S  Pin, Cotter, 3/32, .750
54  750-0535 1 S  Spacer, .38 x.625x .21

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 131

(=)
@ & @ \
A N
/ \\ \\ J’ u’“nm
\\ \\ o I1nllunnl.NMI.A / AQ U& \
_I » o ) An/._v /V DAY ¢ oW -
oﬂw,km&_]\.mn- \@Y@w T m@\ ﬂywy YA / T
\A/ A(/ A W/ Zwm Ayﬂyﬂydn \
7O\ L \ ; AVIAY

”
J Zzi B
@ M R ,5/..,@

\? W nnnununﬂnuuw \\_“ >

ﬁfrl Faia nm..m

LT1045 Tractor (2007 & before)
Engine Accessories 11135H & before

mmuum \Mnnm
N
Al
mwvu
=)
nn.....,nmv
T =T
af
\\
/
/
/
AL
AA_.V

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Engine Accessories 11135H & before

Page 16 of 131

Ref#  Part Number Qty S/P/F  Description
1 710-0227 4 /P Screw, #8-18, 0.500
2  710-0599 4 /P Screw, Hex, 1/4-20, 0.500
4  710-0726 4 /P Screw, Hex, 5/16-12 x .75
4  710-0654A 4 /P Screw, Hex, 3/8-16 x 1.00 (LT1042 & LT1045)
4  710-1315 4 /P Screw, Hex, 3/8-16 x 1.25 (LT1046 & LT1050)
5 710-3025 2 /P Screw, Hex, 5/16-18 x .625 (LT1046 &
LT1050)
6  725-0157 2 /[P Cable, Tie, 3/16 x .05x 7.4
7  712-3004A 2 /P Nut, Flange Lock, 5/16-18 (LT1046 & LT1050)
8 712-3017 1 S  Hex Nut, 3/8-16 (LT1046 & LT1050)
9  736-0300 1 S  Lock Washer,.406 x.875 x.059 (LT1046 &
LT1050)
10 736-3078 2 /P Washer, Flat, .349 x 1.00 x .063 (LT1046 &
LT1050)
11 751-0564A 1 S Deflector, Muffler
12 751-0617A 1 S  Muffler, Single Inlet (LT1042 & LT1045)
13  751-10047 1 Pipe, Exhaust (LT1042 & LT1045)
15 751-3141 1 S Extension Hose, Oil Drain
16 751-3142 1 Cap, Oil Drain
17  783-0615D 1 S Bracket, Muffler
17  751-3140 1 S  Drain, Oil
18 751-0644B 1 /P Pipe, Exhaust, LH (LT1046 & LT1050)
19  751-0645A 1 /P Pipe, Exhaust, RH (LT1046 & LT1050)
20  751-0805 1 S  Muffler, Dual Inlet (LT1046 & LT1050)
21  783-0881 1 Shield, Heat (LT1046 & LT1050)

WWW.mymowerparts.com



Page 17 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Engine Accessories 11145H & after

D \
_) \
\
\
_\WW/V \\JA T N
N\ () NSSNSNNNRN
AN SN \
/ny/m/ﬁmyw
/ /
N%VA%V; AV/
LU /
R %V WY ./
A D)
A\ ~ T AT ,_mﬂﬂﬂl / ’
/,\\ /M” Ilﬂh\\HHH \x\/4ﬂNWWW\H#n”””WMM“ \
W/mw, Mw_,
W _,,,
VAN NN
\ \\/A \\ ////
N /T N\
,@ J \ N
N - (=)
¢ / =)
\ , J -
o0 / § ‘.
&) [ \_.mﬁm 2
\_ , ‘../M\ g e
/ = AN
,NJ/A \ \\ " / /
AA IAWV L@,\ ///
\ ////
4 A\
e AN
mmmw Y, \\ /mw
— w\. v A -

A mlw, L / //@w\ \n ”/ AMI AV/ ) V\n/_// \\ A __.Mv
A T2 N\ S =)/ =
/™ m N\ P gy
/ \.nﬂ \ S “““ 4/

\m\"“,y ,A-,M...--A/ &/ / N\
\\\a p // vﬁfv vaw W — &\ //v\./
< wm v ¥ ~ d / VM\\mM\% - A.hU/v
/ TN A oy = H\v o= N
\ 0 g\ A .M,._ [N @ WM \\\.\\IW| e - - T D
/ RARC72 Ayww 8 \
/ N /) i
/A \, /0 7 /
/ 4. ///,M,{ g / .i\ / \
/ A V \ ﬁ..u\ Nw / \\ \\ . TN
V4 y { o @ P '\\ o7 7% —F A/ _.\ _
(& -

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Engine Accessories 11145H & after

Page 18 of 131

Ref#  Part Number Qty S/P/F  Description
1 710-0227 4 /P Screw, #8-18, 0.500
2 710-0599 8 /P Screw, Hex, 1/4-20, 0.500
3 710-0726 2 /P Screw, Hex, 5/16-12 x .75
4  710-0654A 4 /P Screw, Hex, 3/8-16 x 1.00 (LT1042 & LT1045)
4  710-1315 4 /P Screw, Hex, 3/8-16 x 1.25 (LT1046 & LT1050)
5 751-10162 1 Muffler, Single Inlet (LT1042 & LT1045)
5 751-0805 1 S Muffler, Dual Inlet (LT1046 & LT1050)
6 725-0157 2 /P Cable, Tie, 3/16 x .05x 7.4
7 712-3004A 2 /P Nut, Flange Lock, 5/16-18 (LT1046 & LT1050)
8 712-3005 1 S Hex Flange Nut, 3/8-16 (LT1046 & LT1050)
9 736-0300 1 S Lock Washer,.406 x.875 x.059 (LT1046 &
LT1050)

10 751-0564A 1 S Deflector, Muffler

11 783-04573 1 Muffler Bracket, LH

12 783-04574 1 Muffler Bracket, RH

13 751-10017 1 Pipe, Exhaust (LT1042 & LT1045)

14  751-10517 1 S Drain, Oil

15 751-3141 1 S Extension Hose, Oil Drain

16 783-05410 1 Heat Shield, Lower Tractors manufactured

after September 14, 2006

17 783-04256 1 Shield, Muffler (LT1046 & LT1050)

18  751-10007 1 Pipe, Exhaust, LH (LT1046 & LT1050)

19 751-10006 1 Pipe, Exhaust, RH (LT1046 & LT1050)

20 783-04783 1 S  Heat Shield, Upper (LT1046 & LT1050)

21 728-04000 1 Rivet, Pop, .188 x .325

22 710-0642 4 /P Screw, Hex, 1/4-20, 0.750

23 751-10353 1 Extension, Deflector

24  710-1314A 2 /P Screw, 5/16-18, 0.75

WWW.mymowerparts.com



Page 19 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Fender & Fuel Tank 11136H & before

LT1045 Tractor (2007 & before)

v
mmm m,/mm W A\ P - //
.p// A e \//
~ TN P
N N { ?_v,
\H/ ‘/ \.1|HWV\\\HM|HHM// /HW
A“M; A &\KMMWI!I&M\ d A/ A/ﬂﬂ/ . \
~ \ \ RN e &m
/ -~ / / \ br\\”
BN N A \\mn/
& \ \ — \NMM/
W @ AR
\ N ) “\mllﬂ X
, / A\
NN
NN
N3
Vi
NN
N ; Ww Q
N\ \\ o
¢
\ ar— leu A( .B
\ \ S
| L N” O
m =
/ -
\ \ \N AN e
N ZAA D/
N i i A R R % Nn-lmuuuyllvx =
Ve ) FINS o
\“mm\\\M}/w \“\\\ / m_\\ WO o
NN ) S mx--: o ) e
\\“ \\ \Y \@ i \ ,;\A N o \\ kwn P \\\\
S A \w L N\N VAP o -
\ﬁ, /A /4 VSN V/ \J@%\ L
AE)\, “\ \\ A,\\““Nv“\\ \x,// T \ \ k\a\ R\M&%A// \\\c
N \AMWH A\ y \“ “m “\\ ) \\ /AVA/ / /VA pe \V W ‘M\ V\///.,
%m\ ﬂ/ V\ .a\v\“w\\ \\\ / N\ \y m\ MH\ “\ AP mwr,\“ﬂ
po \\ s \\V\ Y NN\ N 2O\ T
AN ,./WX.\HU&“VN. Nn- S
A I oA ()
7 A\ 7 = \ \ /
I Ve . U, /
oﬁ/\WW\ \w\ TW / 2\ /
— e e e N e e T
N A /// / wf///r\

Bk

-

N
\.



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Fender & Fuel Tank 11136H & before

Page 20 of 131

Ref#  Part Number Qty S/P/F  Description

1 710-0260A 2 /P Bolt, Carriage, 5/16-18 x .62 Lg
2 710-0726 8 /P Screw, 5/16-12, 0.75
3  710-0895 9 Screw, 1/4-15, 0.750
4  712-04063 2 /P Nut, Nylon Lock, 5/16-18
5 731-2616A 1 S Cover, Fender, RH
6 731-2617 1 Cover, Fender, LH
7  736-3078 2 /P Washer, Flat, .349 x 1.00 x .063
8 783-0677 1 S  Bracket, Lift, Adjustment
9  783-1489A 2 /P Bracket, Seat, Mount

10  783-04398A 1 S  Fender

11  726-3046 12 /P Clip, Ratchet, .250 Dia

12 735-0697A 1 Pad, Foot, LH

13  735-0698B 1 Pad, Foot, RH

14  751-0819A 1 S  Tank, Fuel

15 751-3124B 1 S Cap, Fuel

16  710-0599 2 /P Screw, Self-tapping, 1/4-20, 0.500

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 131

LT1045 Tractor (2007 & before)

Fender & Fuel Tank 11146H & after

\\
s
Yo./d /
vl \ —
-y ©)
“w\ \\ \ —
AN
o f—- o e N\
Y L / P
\ N AN e
R Y e e \/ ﬁ .wwd /
\ — e —— LR mx“ - |mu. - .|vw\ —a
] / M FA / X
\,7!/ \ \m \ WWM\ N
(= ) / ;) o \
7 \“ [ (S N ““.Ill - \NH ——— \ull. — ]
y/4 - A/ \\ a\\ Ny
TN /4 N\ VA W /
Arhv N W\ \\ \ V/ ~ y \\ \\ S L
o’ // \“ \\ \\X / A \ 0 \\ y M .,.//r
N /% \ /A >
4 \\ Y / 4
\Hm \,/®) AN O/ y4
Y N &AL,
AN\ N\A L S W NN /AV=N]. G S/
/A \\ // \A\“>ﬂ\ \ // \\ \ / /f/wr -

\“ Y ,A,A\ v \ S v \ / ~-
x\ AN/ \ / A\ / (
A AN\ S / \o

Ay N R V4 \

////l\m.\\ e s .Xﬂm ——p— - ./! VAt = ¥

N
N Mﬂ\ym-ﬁ%

\ )
TN B / \\\\\ ///
A,mv_\v \“M/// M\\ o //
I8 &mmmmm%.yw @ e
\MM%WWW Q) \ =2
WY
N
ANY
S
M/ // ..An \\
”W/w/g%”ﬂw \ / \ N
Y/ | -~ © & @ &
I%VA %vy\ / / /// _)i”\v va R (r~ —
V.MW%\W
N
\

.
SN

q.//

.

N P \V@

//
o /
A/n./_u .

_—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Fender & Fuel Tank 11146H & after

Page 22 of 131

Ref#  Part Number Qty S/P/F  Description
1 710-0528 2 /P Screw, 5/16-18 x 1.25
2  710-0406A 6 Screw, 5/16-12, 0.625
3  710-0895 9 Screw, 1/4-15, 0.750
4  712-04063 2 /P Nut, Nylon Lock, 5/16-18
5 731-2616A 1 S Cover, Fender, RH
6 731-2617 1 Cover, Fender, LH
7 736-3078 2 /P Washer, Flat, .349 x 1.00 x .063
8 783-0677B 1 Bracket, Lift, Adjustment
9 783-1489C 2 Bracket, Seat, Mount
10 783-04477A 1 /P Fender
11 726-3046 12 /P Clip, Ratchet, .250 Dia
12 735-0697A 1 Pad, Foot, LH
13  735-0698B 1 Pad, Foot, RH
14  751-0819B 1 S Tank, Fuel
15 751-3124D 1 S Cap, Fuel
16  710-0599 2 /P Screw, Self-tapping, 1/4-20, 0.500
17  736-0607 1 /P Washer, Lock, 5/16 External Tooth
18 735-0690 2 Grommet
19 750-3310 2 Flange Spacer, .3125 x .4375 x .625

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 23 of 131

LT1045 Tractor (2007 & before)

Frame 11135H & before

(

TN,
Lo
&

)(

\l
9 4_/,

—
e

(

7N

(=)
ey A/ AN
Tl,\\\\ﬂ m\mmmm}./nﬂ/ // _\ﬂu/f
R — AN\ N/ -
| //// / \_\ _\_n«uv
p p N
EaN AN
\\ \ //// v -
— AW\ENM\#/@V [ an /
“in, e o N
.mw X 4 /.mmn -l |m“ N}_ ,moov
— FAN / y ) T
redgs ) R e
@ ®
N me
//V/\,//D \va\“m . uuuhau/MWV
4 s s -
S _@)AW%‘
A A7 SN
Am\wm_ // mnmw,// \ wlr \_/ \_/
\Zw // wm\v /w,/% V,, ﬂm ) A_\v
/oA N N \ Aca\u

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Frame 11135H & before

Page 24 of 131

Ref#  Part Number Qty S/P/F  Description
1 17962 1 Plate, Switch
2 683-04173 1 S  Frame Assembly, Lower
3 683-0612 1 Bumper Assembly
4 710-0224 2 S Screw, Hex Wash. Hd. Tapp, 10-16 x .5
5 710-0726 13 /P Screw, Self-tapping, 5/16-18, 0.75
6  710-1260A 2 /P Screw, 5/16-18, 0.750
7  710-1652 1 /P Screw, Hex Wash. Hd. Tapp, 1/4-20 x 0.625
8 711-0332 2 S Pin, Clevis, .50 Dia x .78 Lg
9 712-04065 2 /P Nut, Nylon Lock, 3/8-16
10  710-0607 1 /P Screw, Hex Wash. Tapp, 5/16-18 x .5
11  714-04023 2 S  Pin, Internal Cotter
12 741-04092 1 Snap Bushing
13  732-04035 2 Spring, Compression, 1.28 OD x 3.125 Lg
14  736-0222 2 S  Washer, Lock, Ext 1/4
16  738-04058 2 Shoulder Spacer
17  738-0143 2 /P Shoulder Screw, 3/8-16
18  710-3005 2 /P Hex Screw 3/8-16 x 1.25
19 783-0726D 1 /P Bracket, Pivot, Support RH
20 783-0727C 1 /P Bracket, Pivot, Support LH
21 783-0728 1 Bracket, Pivot, Bar
22  783-04330A 1 S  Frame, Upper
23  783-04329A 1 Bracket, Frame, Seat
24  725-04039 1 S  Switch, Interlock
25  751-0535 1 Fuel Line
26  726-0205 2 /P Clamp, Hose, .490 Dia.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 25 of 131

LT1045 Tractor (2007 & before)

Frame 11145H & after

~. MI
A
AN
RN
/ V/////
2 /,,,ﬂ/ —
N ”/ a2)
WA T
N\
~
P AQ; ( B
G| /w.{
k, Ut/
® A\ -
. P
N
)" N
" ¢ \muu A
Ao 4 \wwwumjm!, //\ )
, AN
- W /// vaé/l//
1
&)

A co ,v |||||||||||||||

— (e e -G
TR N
@ s N
@ ¢ (0

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Frame 11145H & after

Page 26 of 131

Ref#  Part Number Qty S/P/F  Description
1 17962 1 Plate, Switch
2 683-04173B 1 Frame Assembly, Lower
3 683-04238 1 S  Bumper Assembly
4  710-0224 2 S  Screw, Hex Head, 10-16 x .5
5 710-0726 7 /P Screw, Self-tapping, 5/16-18, 0.75
6  726-0205 2 /P Clamp, Hose, .490 Dia.
7  710-1652 1 /P Screw, Hex Wash. Hd. Tapp, 1/4-20 x 0.625
8  710-1260A 6 /P Screw, Self-tapping, 5/16-12, 0.75
9 712-04065 2 /P Nut, Nylon Lock, 3/8-16
10  710-0607 1 /P Screw, Hex Wash. Tapp, 5/16-18 x .5
11  751-10349 1 Fuel Line, Low Permeation, 29"
12 741-04092 1 Snap Bushing
13  732-04035 2 Spring, Compression, 1.28 OD x 3.125
14  736-0222 2 S  Washer, Lock, Ext 1/4
16  738-04058 2 Shoulder Spacer
17  738-0143 2 /P Shoulder Screw, 3/8-16
18  710-3005 2 /P Hex Screw 3/8-16 x 1.25
19 783-0726E 1 /P Bracket, Pivot, Support RH
20 783-0727D 1 Bracket, Pivot, Support LH
21 783-0728B 1 Bracket, Pivot, Bar
22  783-04810D 1 Frame, Upper
23  783-04746 1 Bracket, Frame, Seat
24  725-04039 1 S  Switch, Interlock

WWW.mymowerparts.com



Page 27 of 131

,MM.. 8

@ ©
T =
AH_AV/ - -MMAM%M%MM%@WW - \,--th
N N NN 72
\ \}m NARAR VRN \
LTS f,/ N N N A "
v \\vw Vi , /// \ / o
2\ 2 BRI
s 1 R U W 4
A et P 11 /N 110 N AR T AL 1 L T Sssm—
vy U ~ ‘O
\\ \mewmmﬁmﬁy / \\ “\ / J , \\\ ; ﬁ--UJ AM,Q /- — m_“ MMMHUMJ w
7 /) / -t m.\ - T
Hly L2000y | RO s
,WM

WWW.mymowerparts.com

1 I
| e

N

~—r

: \* e

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Hood and Grille 11135H & before




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Hood and Grille 11135H & before

Page 28 of 131

Ref#  Part Number Qty S/P/F  Description
1 1 Hood Asssembly:
629-04083 1 S  Headlight Harness
725-0963 2 S  Minirature Lamp, 12 V
725-1649 2 S  Lamp Socket
731-04567A 1 S Hood
731-04577 1 S  Headlight Lens
777X41562 1 Headlight Lens Reflector, RH
777X41563 1 Headlight Lens Reflector, RH
2  710-0599 2 /P Screw, Hex Wash, Hd,Tapp 1/4-20 x .5
3 710-0726 4 /P Self-tapping Screw, 5/16-18 x.625
4  710-0895 8 Screw, 1/4-15 x .75
5 725-0157 1 /P Cable Tie
6 731-04687A 1 S  Cover, Front Hood
7  732-04189B 2 /P Spring, .46 x 4.12
8  738-04091 4 S  Shoulder Screw, .43 x .29 x 5/16-18
9  783-04428 1 Pivot Bracket
10 783-04464B 1 S  Pivot Bracket, Hood, RH
11 783-04465A 1 S  Pivot Bracket, Hood, LH
12 731-04569 1 S  Hood Plenum (LT1042 & LT1045)
731-04679 1 S Hood Plenum (LT1046 & LT1050)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 29 of 131

LT1045 Tractor (2007 & before)
Hood and Grille 11145H & after

7 /
oV

N

A (o) / mumwv e N
/w// / \\\‘.} s S .
H\ ()

o -
[{e)
)
wnypu n s ]
| TSR g
- — AV e - - —d)
T s 17/ 3
\ Aa/ \AV\ \,m\@ /,

Y ) N
I

O
A\
A a\\\l

N\

N NN\

AN\
NN\
™~ NG 22NN\

=
o\ Amy

@,
N/ o

~

TN\

™~
™~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Hood and Grille 11145H & after

Page 30 of 131

Ref#  Part Number Qty S/P/F  Description
1  731-04567A 1 S Hood
2 731-04569 1 S Hood Plenum (LT1042 & LT1045)
2  731-04579A 1 Hood Plenum (LT1046 & LT1050)
3 710-0726 4 /P Self-tapping Screw, 5/16-18 x.625
4  710-0895 8 Screw, 1/4-15 x .75
5 725-0157 1 /P Cable Tie
6  783-04840 1 Pivot Bracket, Hood, RH
7 783-04841 1 Pivot Bracket, Hood, LH
8  738-04091 4 S  Shoulder Screw, .43 x .29 x 5/16-18
9  783-04606A 1 Pivot Bracket
10 725-0963 2 S  Miniature Lamp, 12V
11 725-1649 2 S  Lamp Socket
12 731-04577 1 S  Headlight Lens
T77X41562 1 Headlight Lens Reflector, RH
777X41563 1 Headlight Lens Reflector, LH
629-04083 1 S  Headlight Harness (not shown)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 31 of 131

LT1045 Tractor (2007 & before)
Kohler SV600-0009 Air Intake Filtration

=

7
A Y
A A,M//mm\,\, wrr
T ¥ Y
(: N7 =
\ \V/
NN 7
\ \ \ Y
\\\ \\¥
WY \\¥/"/ ;
/// / / /,mm /,,/
o~ N \ N\ =
T /,./m_/ / \ m
T AN @
...1!:..“.”“”1”...”,,,/””“ h-U-
e me——— u//,/lﬂf/// .lllllw.llll!....illlll-. P S
/, lf N, +—
................. AN
W\ @
\ N O
\ A\
\ \
\ ,
\ \
L \ m
s A
S 3 \m \A n“nwmunu.u“m, WJ

s N

N

o
| S

T A otk

%




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Kohler SV600-0009 Air Intake Filtration

Page 32 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-20-096-04-S 1 Air Cleaner Cover
2 KH-25-341-05-S 2 Cover Knobs
3 KH-20-083-03-S 1 S Precleaner Element
4 KH-20-083-02-S 1 S  Air Cleaner Element
5 KH-20-094-01-S 1 S  Air Cleaner Base Kit
6 KH-12-041-02 1 /P Air Cleaner Base Gasket

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 131

LT1045 Tractor (2007 & before)

Kohler SV600-0009 Blower Housing & Baffles

\ TS
/ .\“\ ﬂ‘ anw “v
/ \\\\ WAN
P e\
Qoms W A\
Hlomteezz Tl N N \
7 NN ,V
/ NN %
\ \\w“mmmmnnunﬁyi /// /,, \ // //
[/ N\, // \ // / \
[/ A\ W
/L. /N \\ \ —
x \“x .,szhuunnu-w\ /l/ Y, ,runuuﬁummrﬁ
SN P d
mmmnnuunn“n"HMWM\uP“ w
B e \ e
"y /// ,Mm”
\ )

WWW.mymowerparts.com

\ ,/ J ‘ \
\\\f ,, IW/ \m\ \é /Nﬂ/
~7 N\ ey, \
G g /.....’ I”I I_w”.!al./ \““‘ \ nb \ N,
. Ay \
”/ \\\ “1 \\ //
IW, X W4 \ A
'\ e \ /
”/ l/ L L
”””“. ”n“:. s \ .
/.»"II - o \VI, Illlll .\\ \ \\ .l...l.ll.l...-!-
AN \. / o
NS t...\\v.)/ % II o
N\ N\ "V il
\ "\ X &=
N\ A / V /
N W / /
N\ /.// / \ /
AN AN / /
p ‘““""--llll
\ ““m “ \\\Illc..llllkw
—
x\ \\va
\ \\\
b P
11!.:: ..mi.. \\www“u"u\\



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 34 of 131
Kohler SV600-0009 Blower Housing & Baffles
Ref#  Part Number Qty S/P/F  Description
1 KH-20-027-03-S 1 S  Blower Housing
2  KH-20-086-06-S 4 /P Shoulder Screw
KH-20-113-25-S 1 20 HP Decal (not illustrated)
KH-25-113-39-S 1 Clear Lamination Decal (not illustrated)

WWW.mymowerparts.com



Page 35 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0009 Crankcase

IIIIIIIIIIIIIIIIII N «w-
_ﬁ — | . \
2N Y
N O / /% k
\ |v / /f/ X
G
\
N I
// //Ww.\\ Q ==,
N L v \ \WMI
N A S |17 sl RN .m )—
TN \
“m_..‘,, Ww, ......
"m. QQW“\ @ M =T
_
\ h
.|||Mg o~ @ @w.HU\\ Hm ﬂ_l ] v\
..................... S | @ & ==
I S— | / i —~gi——"
w o (2] ©®
, vy b
= N nsuw. -
= [
HE A&
¥ |o=l | |a i
...... B — s
1 VD
3 ™ _ %« j \
) ==
AA\
/,
\
I~

www.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0009 Crankcase

Page 36 of 131

Ref#  Part Number Qty S/P/F  Description

1 N/A 1 Crankcase

1 KH-20-522-01 1 S  Short Block

2  KH-25-139-57-S 1 /P Pipe Plug Sqg. hd. 3/8"

3  KH-20-032-01-S 1 /P Oil Seal

4  KH-20-194-02-S 1 Check Valve Ball

5 KH-20-067-04-S 1 S  Connecting Rod (Std.)

6 KH-20-874-01-S 1 Piston w/Ring Set (Std.)

7  KH-20-108-01-S 1 S Ring Set (94 mm) AR

8 KH-20-018-04-S 2 Piston Pin Retainer

9  KH-20-755-04-S 1 F  Balance Weight Kit NLA, order short block
10 KH-20-086-16-S 1 Screw/Guide Pin Kit
11  KH-20-423-02-S 1 Guide Shoe
12 KH-12-154-05 1 Hitch Pin Clip
13  KH-X-25-102-S 1 /P Plain Washer
14  KH-20-144-02-S 1 Governor Cross Shaft
15 KH-20-393-02-S 1 Oil Pump Assembly (17-20)
16  KH-20-112-02-S 2 Oil Pump Screw Spacer
17 KH-20-086-13-S 2 Oil Pump Screw
18 KH-20-032-07-S 1 Oil Pump Outlet Seal
19 1 Intake Cam Center Shaft,Included In Ref.# 16
20 KH-20-144-06-S 1 S  Exhaust Cam Center Shaft
21  KH-20-468-01-S 1 Thrust Washer
22  KH-20-090-01-S 1 Cam Lever Assembly (24)
23  KH-20-086-06-S 1 /P Shoulder Screw
24  KH-20-010-04-S 2 /P Cam Gear Assembly (26-28)
25 KH-20-089-06-S 1 ACR Spring
26  KH-20-044-16-S 1 ACR Weight
27  KH-20-468-03-S 2 ACR Thrust Washer

1

KH-20-123-02-S

Drainback Tube (not illustrated)

WWW.mymowerparts.com



Page 37 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0009 Crankshaft

__
ﬂuuuu.e
: .__||||_n.-
. -.____

. |
dmmmy all

AN/
m :uu_.‘.._ n,.__. }
N Ty

RN

e

j i
S

-._._.__. T—
v
L

. i

m-r-1\1m




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0009 Crankshaft

Page 38 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-20-014-14-S 1 Crankshaft Kit Incl. Ref No. 2-3
2  KH-25-340-02 1 Key,Straight Flywheel
3  KH-25-139-27-S 1 Plug. Cup
4  KH-20-043-12-S 1 Gear, Crankshaft
5 KH-X-42-15 1 /P Key, 3/16" x 5/8"

WWW.mymowerparts.com



Page 39 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0009 Engine Controls

€y .\\MMMW

/

B N

/./I.
= I

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0009 Engine Controls

Page 40 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-20-536-05-S 1 /P Speed Control Assembly
2 KH-12-237-01 2 Cable Clamp
3  KH-M-545016-S 2 /P Torx Head Screw
4  KH-M-664020-S 2 Lobed Socket Screw
5 KH-20-079-05-S 1 Choke Linkage (Single Wire)
6 KH-12-089-11 1 S  Speed Control Spring
7  KH-20-086-10-S 1 Thread Forming Screw
8 KH-20-090-02-S 1 S  Governor Lever
9 KH-52-211-04 1 Round Head Bolt
10 KH-X-22-11 1 1/4" Lock Washer
11 KH-12-100-07 1 Hex Flange Nut
12 KH-20-089-07-S 1 S  Governor Spring
13  KH-20-089-11-S 1 /P Linkage Spring
14  KH-25-158-11 1 /P Throttle Linkage Bushing
15 KH-20-079-04-S 1 S  Throttle Linkage
16  KH-25-158-08 1 /P Linkage Retaining Bushing
KH-20-468-06-S 1 Nylon Shoulder Washer (not illustrated)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 41 of 131
Kohler SV600-0009 Exhaust

h
LT ||||II

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 42 of 131
Kohler SV600-0009 Exhaust
Ref#  Part Number Qty S/P/F  Description
1 KH-25-072-04 2 /P Exhaust Stud
KH-20-041-12-S 1 /P Exhaust Gasket (not illustrated)
KH-SV600-0009 1 S  Complete Engine (not illustrated)
KH-20-755-05-S 1 /P Gasket Set (not illustrated)

WWW.mymowerparts.com



Page 43 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0009 Fuel System

,‘“—u
g A,(U

4, -

T

@@ =
3@ Y

LA

& o
&Kmm/ ™ mmmw

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0009 Fuel System

Page 44 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-20-041-07-S 1 S  Heat Deflector Gasket
2  KH-20-265-01-S 1 S  Heat Deflector
3  KH-M-651020-S 1 Hex Flange Screw (M6 x 1.0 x 20)
4  KH-20-853-14-S 1 S  Carburetor w/Gaskets
5 KH-12-041-01 1 /P Carburetor Gasket
6 KH-12-041-02 1 /P Air Cleaner Gasket
7  KH-20-072-05-S 1 Carb Mounting Stud
8 KH-M-641060-S 1 /P Hex Flange Nut (M6 x 1.0)
9 KH-20-086-11-S 1 Carb Screw (S60 x 1.42 x 85)
10 KH-20-126-02-S 1 Fuel Pump Mounting Bracket
11 KH-24-393-16 1 /P Fuel Pump Assembly
12 KH-M-0545010 2 /P Hex Flange Screw (M5 x .8 x 10)
13  KH-25-237-14-S 6 /P Hose Clamp
14  KH-25-050-22-S 1 S  Fuel Filter
15  KH-25-353-06-S 1 Fuel Line 4"
16  KH-52-353-20 1 S  Fuel Line 10"
17  KH-20-353-01-S 1 Fuel Line 15-3/4"
KH-M-645016-S 2 /P Screw (M6 x 1.0 x 16) (not illustrated)
KH-X-22-11 1 1/4" Lock Washer (not illustrated)
KH-20-431-01-S 1 Insulating Sleeve (not illustrated)
KH-12-757-02 1 /P Float Kit (not illustrated)
KH-12-757-03 1 /P Carburetor Repair Kit (not illustrated)
KH-12-757-33 1 /P Solenoid Repair Kit (not illustrated)
KH-12-757-37-S 1 Bowl Replacement Kit (not illustrated)
KH-12-454-03-S 1 /P Wire Tie (not illustrated)
1

KH-25-454-05-S

Wire Tie (not illustrated)

WWW.mymowerparts.com



Page 45 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0009 Head Valve Breather

g P " //
,U/
A\ O
A (c ) -
\/
A\ A/ . //\
/N/ // | Am .NV /M
/”/ N ry// v
// /w/ £\ S5,
/ e ——— N \ \\..I.. \ e,
N\ 7T TN NN /Mﬁ ,,

\ g
\ \ \ o2 , / \w R \y,,{ J

7 ™ @RS
v _V_mwu “ K \ .!u"u mw
/w \ \.A \\m_ﬂ / \“‘ mmmwm,w// N\WM,MM“MW“ nmu
\ 7\ \\\\ / ‘\\\ = nmmmwwwﬁ mwwav,,"
= e /4 @.M = rJCIO\! &)
AA “w.,_ \\\\\ ’mm st uun.\\m‘»w\“ x\ \vnmw‘ N
rd lllhllllllu..... . IIIJ\ N [;‘.kW\ \mN _\“\\0,\“\ S
Py Lt \\SEpsr S =g
’ i IO 7 +
00 ¢ \ 4877 =
- Y ]
g & “
AN O
AN/ an _ W
B @%ﬂ Q
n__,... O~ m
£ ﬂl.l ‘"n-
- / >
- ® =
- 2.... 7 | :
D~ m.\”,
7 \\ P - ,,.u,nv _
, e | B
/ Mo -~ M3
/ 9 “&X
by A
( & e >
/ / mw@.é
\ e T




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0009 Head Valve Breather

Page 46 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-20-096-07-S 1 S  Valve Cover Kit
2 KH-20-041-13-S 1 /P Valve Cover Gasket
3  KH-M-645020-S 7 /P Hex Flange Screw (M6 x 1.0 x 20)
4  KH-20-326-01-S 1 S  Breather Hose
5 KH-20-599-01-S 2 S Rocker Arm Pivot Kit
6 KH-20-086-04-S 2 Set Screw
7 KH-20-186-01-S 2 Rocker Arm
8 KH-20-086-03-S 2 S  Rocker Pivot Set Screw
9 KH-20-146-03-S 2 Push Rod Guide Plate
10 KH-20-062-01-S 2 /P Retainer Kit
11  KH-20-173-01-S 2 /P Valve Spring Cap
12 KH-20-089-03-S 2 Valve Spring
13  KH-20-086-02-S 6 /P Hex Flange Screw (M10 x 1.5 x 37)
14 KH-12-468-05 6 1/2" Flat Washer
15 KH-20-318-01-S 1 S  Cylinder Head
16 KH-20-016-01-S 1 /P Exhaust Valve
17 KH-20-017-01-S 1 Intake Valve
18 KH-20-841-01-S 1 /P Cylinder Head Gasket Repair Kit
19 KH-20-411-04-S 2 /P Push Rod

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 47 of 131

LT1045 Tractor (2007 & before)
Kohler SV600-0009 Ignition Electrical

I awm - -

m A

n_ﬂﬂ

g
@%@ ,:
/
g =

00’
_..G,
(o]
- %.Mw.wﬂmwws . - y””M” /
\m, A \_u PN (mmum..x A /,.,ﬂy_ W
las ,.u‘m.mmmm 2N ﬂ%,, . \ ,Nmmm,“mwu
‘\m%mmnil mm,m///mwm ww/ﬁ mnnnww o
TR A ' via .
WY ¢ p ) D &
MWWMHMNM\, \.kw \,F\. fw F!.m_ ! w— y J— .& ) ,/ A //MI 7\,
H"wmmmmwww«\ . I nj%wu ﬂmwmmufv. w tlil.-g I— “r“N/.HHHHHHHVU'
el ! 4 e g ~ Mo—
==/ \ ﬂ F= [ 3 w
_,u““ % \/ /Wwwmmmmm M,,.“nm,.v ,“ Am, m ,,
,,.-mu-\ NS 0N § i
~7 |\ ﬂmm-uv mnmummﬂ -

A y
/ //mw \
\ |
kw-ll_“

I &, 7T !:HL

V) V=T

@mam =)

\ A T W
~ g e
e _\II‘

© “\ - JTHV
g //I y \M e \\h\
//NII - \“\\ "
II””#..I_II l\\““ \\\

owerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0009 Ignition Electrical

Page 48 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-20-162-02-S 1 Grass Screen
2 KH-12-086-14 1 Hex Flange Screw (M10 x 1.5 x 46)
3  KH-12-468-03 1 /P Spring Washer
4  KH-20-146-02-S 1 S  Fan Mounting Plate
5 KH-20-157-01-S 1 Fan
6 KH-X-42-15 1 /P Woodruff Key
7  KH-20-025-05-S 1 S  Flywheel
8 KH-231285-S 1 Cable Clip
9 KH-20-086-17-S 1 Screw
10 KH-20-154-02-S 1 Cable Clip
11  KH-54-755-09-S 1 S  Stator Assembly
12 KH-236602-S 1 S  Connector (3 Contact)
13  KH-M-545020-S 1 Hex Flange Screw (M5 x .8 x 20)
14  KH-41-403-09 1 S  Regulator Rectifier
15  759-3336 1 /P Spark Plug
16  KH-20-584-01-S 1 S  Ignition Module
17 KH-M-561025-S 2 Hex Flange Screw (M5 x .8 x 25)
KH-20-176-02-S 1 Wiring Harness (not illustrated)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 49 of 131

LT1045 Tractor (2007 & before)
Kohler SV600-0009 Oil Pan Lubrication

F
AT |
,m......%% Y= ,
7
-
A6
[ \V
&7 o ,HK\
™ - ol
gy .J,Il
- @
-
S AT
%2 |
;
o \.u
(i & w\\
A oy
S
O
i

L
i

R

5

\
o

!.llllllllllk-{

S
Tt

)
!
\

L9 N -]

Lo
—

E.\W

]
=
5!

o=
;
o

& \m

.rxru

Www.mymowerparts. com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Kohler SV600-0009 Oil Pan Lubrication

Page 50 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-20-040-03-S 1 S  Dipstick Assembly Kit
2 KH-20-153-01-S 2 Dipstick O-Ring
3  KH-20-009-03-S 1 S  Closure Plate Assembly
4  KH-25-139-60-S 2 /P Pipe Plug
5  KH-25-050-25-S 1 /P Oil Filter
6 KH-20-041-01-S 1 /P Closure Plate Gasket
7  KH-20-096-02-S 1 Oil Passage Cover Kit
8 KH-20-041-02-S 1 Oil Passage Gasket
9  KH-20-144-03-S 1 Governor Gear Shaft
10 KH-20-310-03-S 1 S  Gear & Weight Assembly
11 KH-12-380-01 1 /P Governor Regulating Pin
12 KH-M-545013-S 6 Hex Flange Screw (M5 x .8 x 13)
13 KH-M-851030-S 14 /P Hex Flange Screw (M8 x 1.25 x 30)
14  KH-20-032-01-S 1 /P Oil Seal
15  KH-25-099-24-S 1 S  Pressure Switch
16  KH-25-054-13-S 1 1/8" N.P.T.F. Elbow
17  KH-231285-S 1 Cable Clip

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 131

LT1045 Tractor (2007 & before)

Kohler SV600-0009 Starting System

™

papy ___m
S

(

m..n ....‘__.___

\A ,.‘—
I-m\h

|
£l

SESER
b

\
\
\
\
—‘u___--_

a
i N

“__,.....-- n\m“"nmuu'

:- rwwlnnnm=”
‘mm“ \ ._nu“_n
¥
IM'B-U———I

//

ﬁ‘\__ -
...,,,

W
......___..- -

_.-.\

gruingaig

llll-..ll

e ._u.___.u..u__.u...___
,”

A\

(o)

1
/
/

/

A

““

J

r-..

_ 58l .‘n_.L .-:

v d
-llV\\\

dnfs /

/ \.-u-——__

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 52 of 131
Kohler SV600-0009 Starting System
Ref#  Part Number Qty S/P/F  Description
1 KH-20-098-01-S 1 S  Starter Assembly
2  KH-25-100-31-S 2 Hex Serated Flange Nut
3  KH-12-100-07 1 Flange Nut

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 131

LT1045 Tractor (2007 & before)

Kohler SV600-0217 Air Intake & Filtration

st e e e,

\ N
/. W“ =

/
\\M\A ,
\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Kohler SV600-0217 Air Intake & Filtration

Page 54 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-12-041-02 1 /P Gasket, Air Cleaner Base
2 KH-20-072-04-S 2 Stud, Air Cleaner Base
3  KH-20-883-02-S1 1 /P Element, Air Cleaner
4  KH-20-883-02-S1 1 /P Pre-Cleaner Element (Dry)
5  KH-25-341-05-S 2 Knob, Cover
6  KH-20-094-04-S 1 /P Air Clnr Base (Incl. Ref No. 5)
7  KH-20-096-04-S 1 Kit, Air Cleaner Cover (Incl. Ref No. 1 & 2)

WWW.mymowerparts.com



Page 55 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0217 Blower Housing

g
/ “/.//, \Ilm/, m/
G /1 o )
N g2/
||\L\\ \ W N,
R \ N
\\\\.AKlll\l\,{Y\ // N\

ST NN N
\

A

JUAN |

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 56 of 131
Kohler SV600-0217 Blower Housing

Ref#  Part Number Qty S/P/F  Description

1  KH-20-086-06-S 4 /P Screw, Shd Thd Frm M6X1X26 (Incl.
KH-41-037-10-S)

/P Kit, Blower Housing
Nameplate, Service Not lllustrated

2  KH-20-027-07-S
KH-41-037-10-S

P

WWW.mymowerparts.com



Page 57 of 131

n‘.u.
L~ i
-
™
p— [
X -
O w
(o) NI

=7

37

&

a
1

mymowerparts.com

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0217 Crankcase

T @ & 7 /
v . /
) >
s \ -
o o o X
0o mmmu\ »VV G //
_ A @r AN
o Nzl \
\\““\ V" //
N y

\ A
/M{,.““u.\ Vw /
// Afll\ \\mm\“nuﬁ /
\ 7 w \
\ Am \ \
v\/ I....-“\\ =N /
.ﬂ- / \\\ \W P /w

/!

P
\ | S e

WWW.,



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 58 of 131
Kohler SV600-0217 Crankcase

Ref#  Part Number Qty S/P/F  Description
1 KH-20-468-03-S 1 Washer, Thrust -Acr
2 KH-20-010-04-S 1 /P Kit, Camshaft Assembly (Incl. Ref No. 1, 27 &
28)
3  KH-20-144-11-S 1 /P Kit,Cam Center Shaft (Exhaust)
4  KH-20-468-08-S 1 Washer, Thrust (Incl. Ref No. 4)
5 KH-20-123-02-S 1 Tube, Drainback
6 KH-20-041-01-S 1 /P Gasket, Closure Plate
7  KH-20-086-06-S 2 /P Screw, Shd Thd Frm M6X1X26
8 KH-20-090-01-S 2 Kit, Cam Lever Assembly (Incl. Ref No. 7 &
17)
9 KH-62-018-04-S 2 Retainer, Piston Pin
10 KH-20-108-04-S 1 /P Ring Set (94Mm)
11  KH-20-874-09-S 1 Kit, Piston W/Ring Set (94Mm) (Incl. Ref No.
9,10&12)
12 KH-62-018-04-S 1 Retainer, Piston Pin
13  KH-20-067-05-S 1 Rod, Connecting Assembly
14  KH-20-032-01-S 1 /P Seal, Oil
15  KH-25-139-57-S 1 /P Plug, Sq Hd Pipe 3/8"
16 N/A 1 Crankcase (Use Short Block)
16  KH-20-522-05 1 /P Short Block
17  KH-20-086-06-S 1 /P Screw, Shd Thd Frm M6X1X26
18 KH-20-112-02-S 2 Spacer, Oil Pump Screw
19 KH-20-086-13-S 2 Screw, Oil Pump
20 KH-20-393-02-S 1 Kit, Oil Pump Assembly (Incl. Ref No. 18 & 19)
21  KH-12-154-05 1 Clip, Hitch Pin
22  KH-X-25-102-S 1 /P Washer, Flat 1/4"
23 KH-M-631015 1 /P Washer, Flat 6 Mm
24  KH-20-144-02-S 1 Shaft, Governor Cross
25 KH-20-010-04-S 1 /P Kit, Camshaft Assembly (Incl. Ref No. 26)
26  KH-20-468-03-S 1 Washer, Thrust -ACR
27  KH-20-089-06-S 1 Spring, ACR
28  KH-20-044-16-S 1 Weight, ACR
KH-20-755-05-S 1 /P Overhaul Gasket Kit Not Shown

WWW.mymowerparts.com



Page 59 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0217 Crankshaft

y
AN |

wém

M-

< -

\p}:// \\ /V/v-yu,uwuﬂ/

\nnmll N/ ,4‘ AT //ﬂ
\..A..AAN..inn// // ///H/ /J

\ \\_ ' \\ £===

\ \ g

HHW mmm , . / . \III\\II\
Lt =2 i
I < )
}VMMWWMN\\NAMAP f
.a..

/
S~ N RN
AU //_/ N . \ \ W

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 60 of 131
Kohler SV600-0217 Crankshaft

Ref#  Part Number Qty S/P/F  Description
1 KH-20-043-15-S 1 Gear, Crankshaft
2  KH-X-42-15 1 /P Key, 3/16" X 5/8"
3  KH-25-086-137-S 4 Screw, Flg M6X1.0X25 - Discontinued
4 KH-25-086-214-S 1 Screw, Link Pivot
5 KH-20-186-04-S 2 /P Linkage, Balance Weight
6 KH-25-086-213-S 1 Screw, Shoulder
7  KH-20-014-38-S 1 /P Kit, Crankshaft Assembly (Incl. Ref No. 8)
8 KH-25-139-27-S 1 Plug, Cup

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Page 61 of 131
Kohler SV600-0217 Decals

| /
N\ | /
\ | /
\, | S/
AN | /
| 7/
-
1
1
; ' \
s | N
/ | AN
/ | AN
7 | AN
/ | N
M~ 1
T~ -
TN -
T —
T e
T Te— e
~
V4
=
——— e
/ e — i
A e = f
/7 I
v if
7 i
s/ /7 I
s/ /f
v i f
s/ if
4y {f
raye [ |
Vv i
Va4 v
Vv Iy 4
s S e -
VA4 B e e m——
yad e T I e
Vv SIS et e e —
S L —— I -
yd e r—— S
RNy £
=
e e P
i —— N o
L Y RN -
A U A
1 AN
14 NN
14 NN
AU NN,
LUt AN
L EY AN
v NN
14 NN
AN NN
A NN
N, TTT———— NN
- T NN
e T— NN\
S —— NN
e T ::;\\
B —
e N
.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 62 of 131
Kohler SV600-0217 Decals
Ref#  Part Number Qty S/P/F  Description
1 KH-25-113-39-S 1 Decal, Clear Laminate
2 KH-20-113-53-S 1 Decal, 20Hp
3  KH-20-113-54-S 1 /P Decal, Wing Set

WWW.mymowerparts.com



Page 63 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0217 Engine Accessories

..—--___-_
h

/4 Ny
\ / .i.,
A o — "~ l...’l
\ / .// I
A\ \ A, ...... ~ )\ /
"\ Nl D \
NN\ NN l
/ \ e
N I,u........v‘\
\v/ /// v
/ lll ,/1/ /
\ / N S /)
l / W, ... .
IA. IIIII e - \\
.I I'l'. "~ \\\\
III \- llllllllll..—‘
N / /
lllll \ \ \\\\
...I'lllll“lll--lll\\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 64 of 131
Kohler SV600-0217 Engine Accessories

Ref#  Part Number Qty S/P/F  Description
1 KH-12-100-07 1 Nut, Hex Flg 1/4-20"
KH-SV600-0217 1 /P Engine Assembly Not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 65 of 131

LT1045 Tractor (2007 & before)

Kohler SV600-0217 Engine Controls

/\
\\
/
/
\\
/
/
/
\ N
\\ / /-
/ A/z;
w / \¢
M, N/ \
////// \\
™. \
//// \\ a
&
© - \y// o & mwww , A /
~_ / Gunmom N ol /
~_/ / A%w ™ A\ w@HB & M
\/// / Hw % > / \
A ~ Pumummp QEEESB) K.. “n(\\ N
\ // /
\,
/ / I/, \
// G ,a \ \ 2
NN W
/,, mww \
\ /U N \\
inq. //// ’
T~ /mm N w A
E S A
ON
N /,//
¢ S S
g /W Phing ////
,n_( \\\ «)/ AMWV >~ -KU
// S // w-
/, /// \ -y
N\ \ =
ﬂ/ /// //\
// S ) /,
/# - /”,
\ \
\ \
2\ \
N\ \
o \ s \
,/ M’ =
N,il!.. [+9]

%

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0217 Engine Controls

Page 66 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-25-158-08 1 /P Bushing, Linkage Retaining
2  KH-20-079-07-S 1 /P Linkage
3  KH-25-158-11 1 /P Bushing, Throttle Linkage
4  KH-20-090-02-S 1 S Lever, Governor - Use 20 090 11-S
5 KH-52-211-04 1 Bolt, Rd Hd Sq Nck 1/4-20X1"
6 KH-20-086-18-S 1 Screw, Phl Thd Frm M4X0.7X38
7  KH-20-086-10-S 1 Screw, Phl Thd Frm M4X0.7X25
8 KH-20-536-06-S 1 Kit, Speed Control Assembly (Incl. Ref No.
6,7,9,10,13 & 15)
9 KH-12-089-11 1 S  Spring, Speed Control (Short)
10 KH-20-089-12-S 1 Spring, Speed Control (Long)
11  KH-12-237-01 1 Clamp, Cable
12  KH-M-545016-S 1 /P Screw, Flg Thd Frm M5X0.8X16
13  KH-M-664020-S 1 Screw, Lbd Skt M6X1.0X20
14 KH-20-079-05-S 1 Linkage, Choke
15 KH-20-089-11-S 1 /P Spring, Governor
16 KH-X-22-11 1 Washer, Int Tooth Lock 1/4"
17  KH-12-100-07 1 Nut, Hex Flg 1/4-20"
18 KH-20-089-10-S 1 Spring, Linkage

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 67 of 131

[ (o]

_\7;

/

.

h.i/////

8

\\\n

o’ =
£
I3 [ A/ ﬁw v,

~~ “HW //“{
_»O/V( lﬂM\

o N e S

LT1045 Tractor (2007 & before)
Kohler SV600-0217 Fuel System

/ &

\ S

, / 7

\ / \W

\
\ ““\ /,
/ .............. d \
/"~ A \
\ /S // o
~ —
/ / / ‘/A””{u/v A\ ]
> N NN
! P~ N // v
\ |A\Mn I Il/ //
\\ mﬂwm_ \'/MWWF \V / ———— /Y/
/ NS ) e

/ _@_ﬁ_\H N/ )

/ RS VJ.. y, \\ /

{ /mﬂﬂumn\ - \\

R \E

,/ AN

SANNB) /

AN
@ N\ N/ e
\ // A/ x.,”/ //

NN N \ \

\ AN A\ \

\ \ o\l /y \

/ /,, g /M IIIIIIIIIIII ///mu
\ “ /ﬂwi S
/ o= AN o~ AN
\ Y m,/u_/ ﬂ
3 W
.......... & ) VV )\
™ V-&;% v\
! d\n\m\\uﬂﬁ”/g v
e i
/”/

_@y o /”””",.-v_ 10
—e Q:/:\.i..\\l\u\l... ™ RS -
N TN\ .

(o]
—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0217 Fuel System

Page 68 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0545010 2 /P Screw, Flg Thd Frm M5X.8X10
2 KH-M-645016-S 2 /P Screw, Flg Thd Frm M6X1.0X16
3  KH-25-237-14-S 6 /P Clamp, Hose 1/2"
4  KH-25-050-22-S1 1 /P Filter, Fuel
5 KH-25-237-14-S 6 /P Clamp, Hose 1/2"
6 KH-25-111-34-S 2 Line, Fuel (24"-Cut To Length)
7 KH-25-111-34-S 2 Line, Fuel (24"-Cut To Length)
8 KH-20-853-33-S 1 /P CarbKit (Incl. Ref No. 11 & 12)
9 KH-M-641060-S 2 /P Nut, Flg M6X1.0
10 KH-20-072-05-S 2 Stud, M6X1.0X100
11  KH-12-041-02 1 /P Gasket, Air Cleaner Base
12 KH-12-041-01 1 /P Gasket, Carburetor
13  KH-M-651020-S 1 Screw, Flg M6X1.0X20
14  KH-X-22-11 1 Washer, Int Tooth Lock 1/4"
15  KH-20-265-09-S 1 /P Heat Kit
16  KH-20-041-17-S 1 /P Gasket
17 KH-25-111-34-S 2 Line, Fuel (24"-Cut To Length)
18 KH-25-237-14-S 6 /P Clamp, Hose 1/2"
19 KH-25-431-12-S 1 Sleeve, Fuel Line
20 KH-24-393-16 1 /P Pump, Fuel
21  KH-25-237-14-S 6 /P Clamp, Hose 1/2"
22  KH-20-126-02-S 1 Bracket, Fuel Pump Mounting
23 KH-20-332-01-S 1 Insert, Intake Port
1

KH-25-454-05-S

Tie Not Shown

WWW.mymowerparts.com



[}

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 69 of 131
Kohler SV600-0217 Head, Valve & Breather

\
;
=
4
)
/

/
#

\
y,
4

>
e
7
7
7
\g y

”
7
\
f
ﬁ
=
~
{
(4
AW

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0217 Head, Valve & Breather

Page 70 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-20-096-07-S 1 S  Kit, Valve Cover (Incl. Ref No. 3)
2  KH-M-645020-S 1 /P Screw, Flg Thd Frm M6X1.0X20
3 KH-20-041-13-S 1 /P Gasket, Valve Cover
4 KH-20-086-04-S 1 Screw, Set
5 KH-20-599-04-S 1 /P Rocker Pivot Assembly (Incl. Ref No. 4)
5  KH-20-599-04-S 1 /P Kit Pivot, Rocker Arm (Incl. Ref No. 4)
6 KH-20-186-01-S 1 Arm, Rocker
7 KH-20-072-08-S 1 /P Stud, Rocker
8 KH-20-146-03-S 1 Plate, Push Rod Guide
9 KH-20-062-01-S 1 /P Lock, Retainer
10 KH-20-173-01-S 1 /P Cap, Valve Spring
11  KH-20-089-03-S 1 Spring, Valve
12 KH-20-086-02-S 1 /P Screw, Flg M10X1.5X80
13 KH-20-318-11-S 1 /P Kit, Cylinder Head (Incl. KH-25-086-87-S,
KH-X-21-1-S - Not Shown)
14 KH-20-016-01-S 1 /P Valve, Exhaust
15 KH-20-841-01-S 1 /P Kit, Cylinder Head Gasket (Incl. Ref No. 3, 12,
18 & All items Not Shown Below)
16 KH-20-411-04-S 1 /P Rod, Push
17 KH-20-017-01-S 1 Valve, Intake
18 KH-12-468-05 1 Washer, Flat 13/32"
19 KH-20-326-20-S 1 /P Hose, Breather
KH-12-041-01 1 /P Gasket, Carburetor Not Shown, Included in
Ref No. 15
KH-12-041-02 1 /P Gasket, Air Cleaner Base Not Shown,
Included in Ref No. 15
KH-20-041-12-S 1 /P Gasket, Exhaust Not Shown, Included in Ref
No. 15
KH-20-041-17-S 1 /P Gasket, Heat Deflector Not Shown, Included
in Ref No. 15
KH-20-041-18-S 1 Gasket, Heat Deflector Not Shown, Included
in Ref No. 15
KH-25-086-87-S 1 /P Screw, Hex Socket Head Cap Not Shown,
Included in Ref No. 15
KH-X-21-1 1 Washer, Spring Lock 5/16" Not Shown,

Included in Ref No. 15

WWW.mymowerparts.com



Page 71 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0217 Ignition & Electrical

Aﬂﬂllll
/ﬁ,nuW mn \ \..xu,
" o a“.m% )
w...\--..n.umm__ﬁ p o1 ﬁmmm m\_m 2 A / ,, -
/ Jw mw,w, mwn - ) g e,v,/a”/mw A/ ,,
N \mm ALTS v, ,mnmwnv - \ /_,m. (Duzup
A\ v ARG \\ i\ YA 5
N\ \ AN [\ 70 - [ N\ O
W Aw» ‘.9/ /) ‘.\_mmmww mwmmmmmwm , = .u, \o \\Hﬂﬂ, /,_. ._a.h.u
. ﬁ Qm())([o)) (= AR T =T @ Jalll| @
il N L AN 0 < ) O
iy ~ e NS =1 4 /, Ny o\\ //
R/ | /ﬂ, nnum_“\ S wmnuuu ) \ o < / \ \\ q
Y e \GNYE NG 2
74 = /@ \g.ﬂuu vw ) Jw b | u\ VT. @)
/mm <V, Hm_‘.-_. y /& o H\Mm g wvm m
N / .-...amaa%w S
© =
~ ),
\AnnM/M_//
M“wnzym A / \ \
Pl v\
wf / e N
)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 72 of 131
Kohler SV600-0217 Ignition & Electrical

Ref#  Part Number Qty S/P/F  Description
1 KH-20-162-02-S 1 Screen, Grass
2  KH-25-086-125-S 1 Screw, Hex Flange
3  KH-20-146-05-S 1 /P Plate, Fan Mounting
4  KH-20-157-01-S 1 Fan
5 KH-25-340-02-S 1 Key, Straight Flywheel
6 KH-237878 1 /P Kit, 15 Amp Stator (Incl. KH-25-452-01-S - Not
Shown)
7  KH-25-155-41-S 1 /P ConnectOR
8 KH-M-545020-S 4 Screw, Flg Thd Frm M5X.8X20
9 KH-41-403-10-S 1 /P Regulator/Rectifier
10 KH-20-154-04-S 1 Clip, Wire
11  KH-M-548025-S 2 /P Screw, Thd Frm M5X0.8X25
12 759-3336 1 /P Plug, Spark (Std)
13  KH-20-584-03-S 1 /P Module, Ignition (Cdi Fixed)
14  KH-M-545020-S 4 Screw, Flg Thd Frm M5X.8X20
15  KH-20-025-40-S 1 /P Flywheel
16  KH-25-468-09-S 1 Washer, Flat
KH-20-176-16-S 1 Harness, Wiring Not Shown
KH-25-452-01-S 2 Terminal Not Shown
KH-25-454-05-S 1 Tie Not Shown
KH-20-237-01-S 1 Clamp, Cable Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 73 of 131

LT1045 Tractor (2007 & before)
Kohler SV600-0217 Oil Pan & Lubrication

- o
/ / =\
I\ /,
ST % /Y/, \
gy
/fAr..A ) / '
\\

NS
‘@m/ A
_,A/ @ :
\
© <
,ﬁ/ ¢
//,/
/, \
8\
G
/ST
K=k
---.N..,_/WQ 1 mﬂ
wp | “_1 Amﬂ\% . \ M“
o— 3 Tyl
m) \ /\A/// N!
T A// /¢ R
A\ ) /M” /
B @/ Jeml)
0 oD o
AR 5
//”“K @mﬁ \ymyf\numw;
/ ({e) ;AA v
\ - ,
\ A )
\ N\ mu Ny
\ N i aow\
/ \gh e \V\\ /
,,/ @mmm mmmmwy @.o &\
\ S
@EE_H% // @u@ 7
M \
o



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Kohler SV600-0217 Oil Pan & Lubrication

Page 74 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-20-040-07-S 1 S  Dipstick Assembly-Gold (Incl. Ref No. 2)
2 KH-20-153-01-S 1 O-Ring
3  KH-20-009-10-S 1 /P Kit, Closure Plate Assembly (Before S/N
3531400001) (Incl. Ref No.
7,8,9,10,11,12,13,14,15 & 16)
3  KH-20-009-30-S 1 Closure Plate Assembly (After S/N
3531400011) (Incl. Ref No.
7,8,9,10,11,12,13,14,15 & 16)
4  KH-25-139-60-S 1 /P Plug, Ctsk Pipe 1/8"
5 KH-25-099-27-S 1 /P Switch, Oil Pressure
6  KH-25-050-25-S 1 /P Filter, Oil
7  KH-20-041-01-S 1 /P Gasket, Closure Plate
8 KH-25-310-07-S 1 /P Governor Gear Assembly (Incl. Ref No. 9)
9 KH-12-380-01 1 /P Pin, Governor Regulating
10 KH-M-545013-S 1 Screw, Flg Thd Frm M5X0.8X13
11  KH-20-144-03-S 1 Shaft, Governor Cross
12  KH-20-096-02-S 1 Kit, Oil Passage Cover (Incl. Ref No. 13)
13  KH-20-041-02-S 1 Gasket, Oil Passage
14  KH-25-139-60-S 1 /P Plug, Ctsk Pipe 1/8"
15  KH-25-155-02 1 /P Connector, 90° Hose
16  KH-20-032-01-S 1 /P Seal, Ol
17  KH-25-086-127-S 1 Hex Flange Screw,1/2 Dog Point

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 75 of 131

N )
i <t [T'g)
@ | e @nﬁ \ \ Y
EIOR) cvv ©) @pwv / v CHMM@MM V
, == - / /Imw\\\\ ) / \ o \
[ {o]

LT1045 Tractor (2007 & before)
Kohler SV600-0217 Starting System

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV600-0217 Starting System

Page 76 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-25-100-31-S 2 Nut, Free Spinning Flg #10-24
2  KH-20-755-12-S 1 Kit, Drive (J.E.)
3  KH-12-221-02-S 1 Brush Kit
4  KH-20-227-01-S 1 Cap, Drive End (J.E.)
5 KH-20-211-02-S 1 Bolt, Thru
6 KH-20-098-05-S 1 S  Starter Assembly (Incl. Ref No. 2,3,4 & 5)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 77 of 131
Kohler SV710-0019 Air Intake & Filtration

W

ra

JEvernnsnsnanar s
l‘:ﬁiiizﬁa)

%

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Kohler SV710-0019 Air Intake & Filtration

Page 78 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-24-164-51-S 1 S Intake Manifold
2 KH-24-041-52-S 1 /P Carburetor Gasket
3  KH-24-153-27-S 2 /P Intake Port O-Ring
4 KH-32-094-04-S 1 /P Air Cleaner Base
5 KH-24-041-14 1 /P Air Cleaner Base Gasket
6 KH-32-344-02-S 1 Air Cleaner Element Latch
7 KH-32-083-03-S 1 S  Air Filter Element
8 KH-M-651040-S 4 Hex Flange Screw
9 KH-32-083-05-S 1 S  PreFilter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 79 of 131

LT1045 Tractor (2007 & before)
Kohler SV710-0019 Blower Housing & Baffles

%,

?4!

HmE

%

itk

%

ettt itisrecocn

ey,

L LI
o

WWW.mymowerparts.com



LT1045 Tractor (2007 & before)

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kohler SV710-0019 Blower Housing & Baffles

Page 80 of 131

Ref#  Part Number Qty S/P/F  Description

1 KH-32-027-03-S 1 Blower Housing
2  KH-32-096-08-S 1 Air Cleaner Cover
3 KH-M545016-S 6 Hex Flange Screw
4  KH-M-645016-S 6 /P Hex Flange Screw
5 KH-32-146-05-S 1 Backing Plate (Regulator Opening)
6 KH-32-063-05-S 1 Cylinder Barrel Baffle # 2
7  KH-32-063-02-S 1 Valley Baffle # 2
8 KH-M-0545010 2 /P Hex Flange Screw
9 KH-32-063-03-S 1 Valley Baffle # 1

10 KH-32-063-06-S 1 Cylinder Barrel Baffle # 1

11 KH-24-086-12 2 Hex Cap Screw

KH-41-037-10-S 1 Service Nameplate Not lllustrated

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 81 of 131
Kohler SV710-0019 Crankcase

ey,
g
g
g
l
f
&
3
¥
B
Y
=
e
B
o
3 R ] S LR A
3 . £ 8 ol I ]
3 i L
: H
3 H
3 H
: i
[ B TR
B8®:
B
B¢
Bz
L -
g
§ %

3
hS SR

e

ééias

"“"-"*"’”""“mwff‘ﬁﬁg”ﬁ

R T

o

8 £}
x
2

L

THEE
ol &
——

SRR

R R SRE

B R
SRR S

F

WWW.mymowerparts.com

o]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV710-0019 Crankcase

Page 82 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-32-038-01-S 1 S  Dipstick Kit
2  KH-25-153-02-S 1 O-Ring
3  KH-M-545016-S 1 /P Hex Flange Screw
4  KH-12-123-04 1 S  Oil Fill Tube
5 KH-12-153-02-S 1 /P Upper QOil Fill Tube O-Ring
6 KH-12-153-01-S 1 /P Lower Oil Fill Tube O-Ring
7  KH-24-126-19 1 Oil Fill Tube Bracket
8 KH-24-032-01-S 1 S Oil Seal
9 NA 1 Use Shortblock see below

10 KH-32-326-04-S 1 Breather Hose / With Clamp

11  KH-25-237-14-S 1 /P Hose Clamp

12 KH-32-081-02-S 1 Breather Housing / Washer Nut

13  KH-M-547050-S 1 Lock Nut

14  KH-32-468-01-S 1 Sealing Washer

15 KH-32-072-02-S 1 Breather Cover Stud

16 KH-24-018-04 2 Breather Reed Retainer

17  KH-12-402-02 2 Breather Reed

18 KH-24-380-16-S 6 /P Locating Pin

19 KH-24-067-16-S 2 S  Connecting Rod (Std.)

20 KH-32-874-06-S 2 Piston With Ring Set (Std.)

21  KH-24-018-01-S 4 /P Piston Pin Retainer

22  KH-24-108-11-S 2 S Ring Set (Std.)

23  KH-12-422-07-S AR /P Camshaft Shim (White)
KH-12-422-08-S AR /P Camshaft Shim (Blue)
KH-12-422-09-S A/R /P Camshaft Shim (Red)
KH-12-422-10-S AR /P Camshaft Shim (Yellow)
KH-12-422-11-S A/R /P Camshaft Shim (Green)
KH-12-422-12-S AR /P Camshaft Shim (Gray)
KH-12-422-13-S A/R /P Camshaft Shim (Black)

24  KH-32-012-01-S 1 Camshatft Kit

25  KH-M-645016-S 1 /P Hex Flange Screw

26  KH-32-096-04-S 1 Breather Cover

27  KH-32-041-01-S 1 Breather Cover Gasket

28 KH-32-050-01-S 1 Breather Filter

29  KH-28-032-09-S 1 Governor Cross Shaft Seal

30 KH-24-018-09-S 1 Retainer Ring

31 KH-M-931010-S 1 Plain Washer 8 mm

32  KH-24-468-15-S 1 Flat Washer 1/4"

33  KH-24-144-38-S 1 /P Governor Cross Shatft
KH-25-113-39-S 1 Clear Laminate Decal, Engine not shown
KH-SV710-0019 1 Complete Engine not shown
KH-32-522-03 1 Short Block, Engine not shown
KH-32-755-01-S 1 Overhaul Kit, Gaskets not shown

WWW.mymowerparts.com



Page 83 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV710-0019 Crankshaft

\Am“v III...l\
.
A ,A e/
- AA ,///. ll||‘*ﬁ./
4 I II”III\\ ! II
\ = _,m N N
\ AN\ X
\ Am N\ N \
RS
- ~
v \\ //””””l!- Alll/../ v
b /TN /-\
[ A / N4
N/ \\._/
n”w/nuuml!.\\ - 7
,VVW,H. AN
U7 ,mv N
/4 " NS
[
4
AN /
\““v 'Illlll \\
Vi /
4 /
Y4 /
\“\\ /
/4 /
/s /
/) /
/) /
/) /
7 /
7 /
/
/III \\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 84 of 131
Kohler SV710-0019 Crankshaft

Ref#  Part Number Qty S/P/F  Description

1 KH-32-014-04-S 1 S  Crankshaft

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 85 of 131

WWW.mymowerparts.com

LT1045 Tractor (2007 & before)
Kohler SV710-0019 Engine Controls



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV710-0019 Engine Controls

Page 86 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-24-211-03-S 1 Round Head Square Neck Bolt
2  KH-24-090-33-S 1 S  Governor Lever
3  KH-M-641060-S 1 /P Hex Flange Nut
4  KH-24-089-01 1 Linkage Spring
5 KH-25-158-08 1 /P Linkage Retaining Bushing
6 KH-24-079-04 1 Throttle Linkage
7 KH-25-158-11 1 /P Throttle Linkage Bushing
8 KH-M-545016-S 1 /P Hex Flange Screw
9  KH-M-547050-S 1 Hex Lock Nut
10 KH-24-089-03 1 Choke Return Spring
11  KH-24-126-161-S 1 S  Control Bracket
12 KH-M-645016-S 4 /P Hex Flange Screw
13  KH-47-237-02 1 S  Dual Conduit Clamp
14  KH-24-086-43-S 1 Thread Forming Screw
15 KH-24-079-22-S 1 Choke Linkage
16  KH-24-112-27-S 1 Control Assembly Spacer
17  KH-24-090-47-S 1 Throttle Actuator Lever
18 KH-24-090-13 1 Throttle Control Lever
19 KH-24-468-01 1 Plain Washer 5.5mm
20 KH-M-545020-S 1 Hex Flange Screw
21  KH-41-468-03 1 Spring Washer 1/4"
22  KH-24-090-05 1 Choke Lever
23 KH-M-403025 1 Hex Head Cap Screw
24  KH-M-446030-S 1 /P Hex Nut
25  KH-24-468-20-S 1 Plain Washer
26  KH-24-089-55-S 1 Governor Spring
27  KH-24-089-25-S 1 /P Governor Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 87 of 131
Kohler SV710-0019 Exhaust

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 88 of 131
Kohler SV710-0019 Exhaust
Ref#  Part Number Qty S/P/F  Description
1 KH-25-072-04 4 /P Exhaust Stud
2  KH-24-041-49-S 1 /P Exhaust Gasket
3 KH-M-0841080 4 S  Hex Flange Nut

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 89 of 131

Kohler SV710-0019 Fuel System

Y

see
2%

g N

Ry

mooocoasoy.
Sy

X ovaoaaaag

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV710-0019 Fuel System

Page 90 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-32-853-03-S 1 S  Carburetor Kit w/Gaskets
2 KH-24-041-52-S 1 /[P Carburetor Gaskets
3 KH-24-041-14 1 /P Air Cleaner Base Gasket
4  KH-M-629105-S 2 Carburetor Stud
5 KH-M-641060-S 2 /P Hex Flange Nut
6 KH-25-237-14-S 4 /P Hose Clamp
7 KH-25-111-34-S 2 Fuel Line
8 KH-25-431-10-S 1 Anti-Abrasion Sleeve
9 KH-32-326-02-S 1 S  Fuel Pump Hose
10 KH-25-237-01-S 1 Hose Clamp
11 KH-24-086-12 2 Hex Cap Screw
12 KH-24-393-16 1 /P Pulse Fuel Pump
13  KH-25-050-22-S 1 S  Fuel Filter
14  KH-47-154-01-S 1 /P Cable Clip
KH-24-086-05 1 Throttle Stop Screw Not Illustrated
KH-X-25-63 1 /P 1/4" Flat Washer Not lllustrated
KH-24-757-36-S 1 Choke Repair Kit Not Illustrated
KH-24-757-38-S 1 Gasket Repair Kit Not Illustrated
KH-24-757-44-S 1 Float Kit w/Gaskets Not lllustrated
KH-24-757-45-S 1 /P Solenoid Kit w/Gaskets Not lllustrated
KH-24-757-46-S 1 /P Overhaul Kit w/Gaskets Not lllustrated

WWW.mymowerparts.com



Page 91 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV710-0019 Head Valve Breather

!

S

Ennwvnon:

e o

oy %
_mw :_

AN

o

l?
msm

%

” - xm
MWM sy, _K % ,\‘s. wmm

AL
A

WWW.mymowerparts.com

s
2 mm

i !iiilwm” M i .

.ﬂ,l,l



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Kohler SV710-0019 Head Valve Breather

Page 92 of 131

Ref#  Part Number Qty S/P/F  Description
1  KH-24-755-141-S 1 /P Valve Cover Kit
2  KH-24-153-28-S 1 S O-Ring
3 KH-M-651030-S 8 Hex Flange Screw
4  KH-32-318-01-S 1 S Head Assembly # 1 Cylinder
5  KH-12-755-03 4 /P Retainer Kit
6 KH-12-173-01 4 /P Valve Spring Cap
7  KH-24-089-02 4 /P Valve Spring
8 KH-235011-S 4 /P Spring Retainer
9 KH-66-032-05-S 2 /P Valve Stem Seal
10 KH-24-017-01 1 /P Intake Valve (Std.)
KH-24-017-02 1 Intake Valve (.25)
11  KH-24-016-01 1 /P Exhaust Valve (Std.)
KH-24-016-02 1 Exhaust Valve (.25)
12 KH-32-019-01-S 4 S  Tappet
13  KH-32-411-02-S 4 /P Push Rod
14  KH-24-841-03-S 2 /P Cylinder Head Gasket Kit
15 KH-32-318-02-S 1 S Head Assembly # 2 Cylinder
16  KH-32-186-02-S 4 S  Rocker Arm
17  KH-32-100-04-S 4 Hex Nut
18 KH-32-086-03-S 4 Set Screw
19 KH-32-599-02-S 4 S  Rocker Arm Pivot
20 KH-12-086-16 8 S Hex Flange Screw
21  KH-32-086-04-S 4 /P Hex Flange Screw
22  KH-32-096-06-S 1 Valve Cover Breather Kit
23  KH-24-445-01 1 S  Lifting Strap
KH-24-041-49-S 2 /P Exhaust Gasket Not Illustrated
KH-24-153-27-S 2 /P O-Ring (Intake Port) Not Illustrated

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 93 of 131

LT1045 Tractor (2007 & before)
Kohler SV710-0019 Ignition & Electrical

2

7

N

i,
o

o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Kohler SV710-0019 Ignition & Electrical

Page 94 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-32-162-03-S 1 Grass Screen
2 KH-12-086-14 1 Hex Flange Screw
3  KH-12-468-03 1 /P Plain Washer 3/8"
4  KH-20-146-02-S 1 S  Fan Mounting Plate
5 KH-32-157-01-S 1 Fan
6 KH-32-025-08-S 1 S  Flywheel
7  KH-X-42-15 1 /P Flywheel Key
8 KH-236602-S 1 S  Connector
9 KH-M-551016-S 2 Heavy Hex Flange Screw
10 KH-41-403-09 1 S  Voltage Regulator
11  KH-237878 1 /P 15 Amp Stator Kit
12 KH-235173 1 Cable Clip
13  KH-M-548025-S 2 /P Hex Screw
14  759-3336 2 /P Spark Plug
15 KH-24-584-01 2 S Ignition Module
16  KH-M-545020-S 4 Hex Flange Screw
KH-32-176-02-S 1 S  Wiring Harness Not lllustrated
KH-25-454-03-S 2 Wire Tie Not lllustrated

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 95 of 131
Kohler SV710-0019 Oil Pan & Lubrication

luln;h

e

WWW.mymowerparts.com

* x.,,wmgé



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Kohler SV710-0019 Oil Pan & Lubrication

Page 96 of 131

Ref#  Part Number Qty S/P/F  Description

1 KH-32-199-02-S 1 S  Oil Pan Assembly

2 KH-32-086-01-S 2 Shoulder Screw

3  KH-32-393-10-S 1 /P Oil Pump

4  KH-24-043-12 2 /P Governor Kit

5 KH-12-380-01 1 /P Regulating Governor pin

6 KH-24-448-02-S 1 Locking Tab

7  KH-12-144-02 1 Governor Gear Shaft

8 KH-52-032-08-S 1 S Oil Seal (PTO End)

9 KH-32-123-01-S 1 Oil Feed Tube (Filter To QOil Pan)
10 KH-32-123-03-S 1 Oil Feed Tube (Oil Pan To Filter)
11  KH-24-153-01 2 /P O-Ring
12 KH-32-029-07-S 1 S  Oil Filter Adapter Assy.

13  KH-25-139-60-S 1 /P Hex Plug ctsk. 1/8"
14  KH-32-153-04-S 1 O-Ring

15  KH-32-136-03-S 1 Oll Filter Nipple

16  KH-25-099-27-S 1 /P Pressure Switch
17  KH-52-050-02 1 S  Oil Filter

18 KH-24-086-17-S 10 /P Hex Flange Screw
19 KH-25-139-57-S 1 /P Square Plug

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 97 of 131
Kohler SV710-0019 Starting System

1
Wl

N IPIERRPRIReT

.%

%

ki

oy
SR
]

g
H
g
g
¥
]
]
]
]
]
g
g
g
!
H
]
¥

§

PRPPEFTENERTRRNREN:

RO R

AR A e

LA

%

£y
b
i

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Kohler SV710-0019 Starting System

Page 98 of 131

Ref#  Part Number Qty S/P/F  Description
1 KH-M-839080 2 S  Hex Flange Screw (M8 x 1.25 x 80)
2 KH-32-098-01-S 1 S  Starter Assembly
3  KH-12-755-39-S 1 Drive Kit
4  KH-12-755-38-S 1 Drive Parts kit
5 KH-32-141-01-S 1 Retaining Ring
6 KH-32-211-01-S 2 Thru Bolt
7 KH-12-243-04-S 1 End Cap Commutator

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 99 of 131

LT1045 Tractor (2007 & before)

Label Map

3

§58 Ly 33
- -
= o < o 5 <
[N 5% NW m 25
'Ys) 2 y 2,
S T2 i a2
) =0 W Eo
o = o i@ing — b
525N 1 3
-
23 "Wy 5
2 g
=} e
] b w
L W
= Y
{

1

wnl &

e

o

_ e 1

il =

e

R
7 | 7] &
N £5¢
“caillll S5g¢
ny YEeE]
,.: __n D2e<
w ¥ ISEr
o - =
7 RESE
H 882
f o< £
- = oo
mwaa —" mw Wm 3
=

-

)
H
:
:
i
¢
:
i

ELE

)

«y
Qo
o

1

7771

g

e
&

g

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Page 100 of 131

Label Map
Ref#  Part Number Qty S/P/F  Description

TT7T7X42179  777X42179 1 LABEL-CUB HOTLINE
T77X42597  777X42597 1 LABEL-PARTS LIST LT1045

777122240 777122240 1 LABEL-HYDRO ENGAGE

777122679 777122679 1 LABEL-CHECK ENG OIL
777D10633  777D10633 1 LABEL-CYCLO CUT
777530018  777S30018 1 /P LABEL-DECK SAFETY

777122615 777122615 1 LABEL-BELT ROUTE
777D10640  777D10640 1 LABEL-46" CUT BLUE
777S30503  777S30503 1 /P LABEL-DANGER CHUTE
777D10624  777D10624 1 LABEL-RIDER:DECK WASH CUB
777D08854  777D08854 1 LABEL-MODEL LT1045
777D09703  777D09703 1 LABEL-LFT SIDE HOOD
777D09704  777D09704 1 LABEL-RGT SIDE HOOD

777122241 777122241 1 LABEL-FUEL LEVEL

777122452 777122452 1 LABEL-DASH PANEL
777532531  777S32531 1 LABEL-FRAME COVER

777120310 777120310 1 LABEL-SEAT ADJUSTE
777D10279  777D10279 1 LABEL-REAR FENDER

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 101 of 131

LT1045 Tractor (2007 & before)

Lift Assembly

/

N

\\ N\ // N '

N\

e L NP,
TN

~ o\
= .\\\V///
- O\

O\
% AN

Au_w\swﬂ
_ ol
Amqv/w A ,N
- N, A/
A\.muv, H \ \
T ///
_ &V,v /bwu
'Y @
- ml..in v =~
/ / \,“\ mwm
/ \.JV \ , \\_ Wl-.ll
”\\,AMW\V \\\ \\ \uir/
,\m_“““wu“nmd 7_ /J/\ 7 \\ \,\ A/.An.\,. A\mmJ
{ MMMMNWW“V / ’ / / k
g===== / V M nu“w.ﬂn MHHHWMV_ &AM
\“.. // \ .m&wm\h\ / \
" - A\ S ! s ,
ONEENSG PN
@wy / / / An./mj V \\ «
B \ T \ ;
\_H/ ~ \.‘ | N R\ \\ P
A/ wu /BT 7 (9
-/, |wﬂuw N \ O \f/ O/
ot = e VAN
& /N
VAR NV |
/g @ 7 :/@ m\
\,
- ) N \mmJ )
ﬁﬁ-vmgvv LS
N % (o)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Page 102 of 131

Lift Assembly
Ref#  Part Number Qty S/P/F  Description
1 753-06260 1 /P Shaft Assembly, Lift Replaces 683-04079,
Tractors manufactured before September 13,
2006
1 683-04223 1 S  Shaft Assembly, Lift Tractors manufactured
after September 14, 2006
2 711-0332 2 S  Pin, Clevis, .50 Diax .78 Lg
3  783-0720A 1 S  Bracket, Deck (46- and 50-inch Decks)
4  712-04065 2 /P Nut, Nylon Lock, 3/8-16
5 712-04063 2 /P Nut, Nylon Lock, 5/16-18, Gr5
6  712-3083 2 /P Nut, Hex Lock, 1/2-13, Gr8, Nylon
7  714-0104 2 S Pin, Cotter, .072 Dia. x 1.13 Lg
8 714-0111 2 S Pin, Cotter, 3/32, 1.0
9 714-04023 2 S Pin, Click, .092 x 1.64 Lg
10  716-0106A 2 E-ring, .625 Dia. Shaft
11  720-0311 1 Grip, Handle
12 732-0874 1 /P Spring, Torsion
18  738-0138A 2 /P Screw, Hex Cap, 5/16-18x.620 Gr2
19 738-0143 2 /P Shoulder Screw, 3/8-16
20 741-0225 2 S  Bearing, Hex Flange
22  746-0968 2 Cable, Lift, 16.16 Lg
23  747-04155 1 Handle, Lift Tractors manufactured before
September 13, 2006
23 747-04447 1 Handle, Lift Tractors manufactured after
September 14, 2006
24  747-1130B 1 /P Rod, Deck .5" Dia. (46-inch Decks)
24  747-1324 1 Rod, Deck .5" Dia. (50-inch Decks)
25  756-1154 2 Pulley, Roller
26 783-0678B 2 S  Arm, Lift (46- and 50-inch Decks)
27  783-04568 1 Hanger Bracket, Deck (42-inch Decks)
28 747-04269A 1 /P Rod, Deck, .448" Dia. (42-inch Decks)
29  783-04494 1 RH Arm, Lift (42-inch Deck)
30 783-04711 1 LH Arm, Lift (42-inch Deck)
31 748-04069 1 Pivot Cup
32 712-0206 2 S Nut, Hex, 1/2-13 some tractors used 4 nuts
33  738-04130 2 Shoulder Screw, 3/8-16
34  750-0151 2 S  Spacer, .55 x .75 x 1.125 (50-inch Decks)

WWW.mymowerparts.com



Page 103 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Mower Deck 46 inch 618-04123B spindle

LT1045 Tractor (2007 & before)

D o (a0 -
- ~ %) © T e &
ﬁ,\ o) | ‘7 N Hmmnmuw mmﬂ [
N / X \ \\ /A\/\ R W & =
N ; e = N
/ jw..mn-,mmmm.“mmwwW-ll.._...me%/...-\u\mmmmwwa \lw ‘ \ Z () w
\ \ N ! \wmmm Amﬂu!, TTTEY |u AANM%W 1\ : ) \ \\J\AMZ/ /4\ \
/ ( @v R A W Ew w ...----...--”ﬂ-:& \,......Hw\ S mﬂmn\._i ) m
AN SR\ /= ==Y I B\ YA NE,
/ . A /Wﬂ& o ,-I..il\.\mw\\-iv.n_-.%.!i!ilm RTAN \--.i@\ m\\ W T m
AL S8 .--Wv/xl.im NNMA N (e L= mr.r/ W\ - .
o AVA @E%ﬁ n \ 5 @M sW 2
- AR gﬁ ﬁ; i nwwum\x G y Aa4HoD
OF SOOI ALY\ 724 ( W )
A\ 8 /
MZ@ // > @ =
e ﬁﬂ/ // k /A @)
Mo\ =
\\ /: // \\%m . N %
N // N\ /7R AN ” S
Jall [ g
{ m@g | \ @wu \v2
P e 7/ m
\\ / o LWM/ k mwlu - -NWWY.H.\..\.HHMH;
[ B
(~) H\

\,\/
@) @
A,_5\ ,/_.n_\v

‘_—1
‘—‘




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Mower Deck 46 inch 618-04123B spindle

Page 104 of 131

Ref#  Part Number Qty S/P/F  Description
1 618-04123B 3 S  Spindle Assembly
2 683-0254B 1 /P Bracket Assembly, Deck Hanger
3 683-04172 1 S  Deck Weldment, 46-inch
4  710-0347 1 /P Screw, 3/8-16, 1.75
5 710-0514 1 /P Hex Cap Screw, 3/8-16, 1.00, Gr5, Std
6  710-0528 1 /P Screw, 5/16-18, 1.25, Gr5
7  710-0599 13 /P Screw, Hx. Wash. Hd. Tapp, 1/4-20, 0.5
8 710-3015 2 /P Screw, Hex Cap, 1/4-20, .750, Gr5
9 710-1260A 12 /P Self-tapping Screw, 5/16-18 x .75
10 711-04069 1 S  Pin, Grasscatcher
11  712-04064 1 /P Nut, Nylon Lock, 1/4-20
12 712-0431 6 S Flange Lock Nut, 3/8-16
13  712-3006 2 /P Nut, Hex, 1/4-20, Gr5
14  712-3078 3 /P Nut, Hx. Flange, 3/4-16
15 714-0111 2 S  Cotter Pin, 1.0
16 717-04074 1 S  Deck Adjustment Gear
17  726-0233 2 /P Push Nut
18 732-0306A 2 S  Compression Spring, 1.75
19  732-0594A 1 S  Extension Spring, 7.33
20  734-04039 2 S Deck Wheel, 5.0
21  734-0973 2 /P Deck Wheel,
22  736-0119 1 S  Washer, Lock, 5/16, Regular Duty
23  736-0270 2 /P Washer, Belleville, .265 x .75 x .062
24  731-1032B 1 S  Chute Assembly, Side Discharge
25  738-0372B 1 /P Spacer, Shoulder, 1.00 x .38 x .38
26 738-0373 4 S  Shoulder Screw
27  742-04015 2 S Blade, 16.28
28  742-04016 1 S Blade, 14.88
29 747-1116 2 /P Rod, Handle, Deck Release .375 Dia
31  754-04033 1 S Belt, V-Type
32 756-04129 1 S Idler Pulley, 4.25
34 783-0141 1 Deck Skirt, Center
35 783-0142 1 S  Deck Skirt, RH
36 783-0747B 1 /P Belt Cover, LH
37  783-0805C 1 /P Belt Cover, RH
38 783-1421A 1 S Bracket, Idler
39 710-0134 1 /P Carriage Screw, 1/4-20, .62
40  731-05264 1 Mulch Plug
41  712-3087 1 /P Nut, Wing, 1/4-20
42  712-0641 2 S Nut, Hex, M16-1.5
43  736-0760 2 S  Washer, Lock
44  737-04003C 2 S Port, Water
45  721-04041 1 S  Coupler, Hose
46  750-3190A 3 /P Spacer, Bearing, .780 x 10 x 1.0425
47  756-04085A 3 Pulley, 6.3 Dia.
48 1 Housing, Spindle (order assembly)
49  710-04226 3 /P Bolt, Spindle, 3/4-16, 5.85
50 712-3078 3 /P Nut, Flange Lock, 3/4-16
51  748-3065 6 S  Spacer, Spindle
52  736-0315 3 /P Washer, Flat, .760 x 1.5 x .120
53  737-3000 3 S Lube Fitting, 3/16
54  741-04129 6 Cone Bearing, Tapered Roller, .750
55

741-04130 WWW. mmov\?erﬁaetgjt@'mred Roller, .750



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Mower Deck 46 inch 618-04123B spindle

Page 105 of 131

Ref#  Part Number Qty S/P/F  Description
56  721-3018A 6 S Seal, Oll
57  750-1000 3 Spacer, 1.322
58  750-3190A 2 /P Spacer, Bearing, .780 x 10 x 1.0425
59  756-04085A 3 Pulley, 6.3 Dia.

WWW.mymowerparts.com



Page 106 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Mower Deck 46 inch 618-0660 spindle SN 1A257H & before

LT1045 Tractor (2007 & before)

\-,/W Y
2P ?@
ﬂumw.&w H
/P
/M/\NHMNW/
_ \ * e
. () AN /M%K\w ) Aw \ /
4\ . ~ , {
7 ,,_ / \“@A \H = \ //N / [
7 /A Nrﬂw mw,\vm L N Y : \ €)=
= N, . 7 0l AN \ N
\“mmmmmm“\ N V,w ) ya W Av\\w nn.\ Am& N \ ) N\ O
K AR @)1 5 o & Aﬁ. ﬂg T /ﬂ\ﬁ%---. \“\ A \/ 4 &)
)/,\\ \“",,M/f < ;Vk“ i\ V% / oﬂﬁ -, v ¢ \vx//u\ 7 \»y ,, == o ~ \ S
) N / ) N7 Ty—6-£
PS g LA
Nt~ u uhu PN \ R
/ A/A_. . \ ~ y p
/ \.\.uv, - Aws /W/ /Nu/\“. , Nu
< . o
ﬁmw/ w\ (%] o J_,// / ,,\zwvw W
,ﬂ/ m N _\ \
Mo ”MMHN T /AWV,_W/ 7 ~ ,\ \ 2
ANV~ NPANN 7% ® 4 E
SR ﬁﬂm ..Jﬁ% \ / i J k F& 2
A @ ' / \ ﬁwmwvu ,_-HH/»” \ /: : / \ [ =
Y S | NA W (O ¥ / [~ E
/ \ ) \ ,/ ) nﬂ (wrﬂw '// i3 \\ -
AN/ Y. \ W\ —
& ? ,,, @B-ow J o & Vi
iA \_ N \\ \ —) —f—————— N " ﬂ/
= ) [ / VAN Y/ % )
A\?@ \b/ /H M \ _ \ ’ \mmu/
(&) \ 7 &
@xe@ Y.
) T ® @ T
)} &rm WJ \ . H
—_— N N —_ 7
( N-u 9) AMA | |ELaD (@) @ o) m—)
F, ola [ (;W
® ® @




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Page 107 of 131

Mower Deck 46 inch 618-0660 spindle SN 1A257H & before

Ref#  Part Number Qty S/P/F  Description
1 618-0660 3 S  Spindle Assembly, Pulley 5.75 Dia. w/Fitting
2 683-0254B 1 /P Deck Hanger Bracket Assembly, LH
3 683-04172 1 S  Deck Weldment
4  710-0347 2 /P Screw, 3/8-16, 1.75, Gr5
5 710-0520 1 /P Screw, 3/8-16, 1.50, Gr5
6  710-0528 1 /P Screw, 5/16-18, 1.25, Gr5
7  710-0599 13 /P Screw, 1/4-20, 0.500
8  710-1260A 12 /P Screw, 5/16-18, 0.750
9 710-3015 2 /P Screw, 1/4-20, .75, Gr5
10 710-3180 1 /P Screw, 5/16-18, 1.75, Gr5
11  712-0206 2 S Nut, Hex, 1/2-13, Gr5
12 712-04063 1 /P Nut, Flange Lock, 5/16-18, GrF, Nylon
13  712-04065 3 /P Nut, Flange Lock, 3/8-16, GrF, Nylon
14 712-0417A 3 /P Nut, Flange, 5/8-18
15 712-0431 4 S  Nut, Flange Lock, 3/8-16, GrF, Top Lk
16  712-0641 2 S Nut, Hex, M16-1.5
17 712-3006 2 /P Nut, Hex, 1/4-20, Gr5
18 712-3010 1 S Nut, Hex, 5/16-18, Gr5
19 712-3083 2 /P Nut, Hex Lock, 1/2-13, Gr8, Nylon
20 714-0111 2 S Pin, Cotter, 3/32, 1.0
21  717-04074 1 S  Adjustment Gear, Deck
22  721-04041 1 S  Coupler, Hose
23  726-0233 2 /P Nut, Push, .25 Id x .50 OD
24  732-0306A 2 S  Spring, Compression, .531 OD x 1.75
25  732-0594A 1 S  Spring, Extension, .91 Dia. x 7.33
26  732-0826 1 S  Spring, Extension, .865 OD x 4.68
27  734-04155 2 Wheel, Deck, 5.0, Ball
28  734-0973 2 /P Wheel, Deck 5.0 x 1.38
29  736-0119 1 S  Washer, Lock, 5/16, Regular Duty
30 736-0270 2 /P Washer, Bell, .265 x .75 x .062
31 736-0760 2 S  Washer, Lock, 17 x 23.8 x 1.95
32  737-04003C 2 S  Port, Water
33 731-1032B 1 S  Chute Assembly, Side Discharge
34  738-0373 2 S  Screw, Shoulder, .498 x 1.53, 3/8-16
35 738-04162A 2 /P Spacer, Shoulder, .8840 x .190
36  738-3056 2 S  Screw, Shoulder, 1/2 Dia x 2.50
37 742-04124 1 S Blade, 14.88", Star 3-in-1
38 742-04125 2 S Blade, 16.28", Star 3-in-1
39 747-1116 2 /P Handle Rod, Deck Release .375 Dia
40  737-3000 3 S  Lube Fitting, 3/16
41  754-04118 1 S Belt, V-Type
42  756-04129 2 S  Pulley, Idler, 4.25"Dia.
43 17983 3 Bearing Shield
44 783-0141 1 Deck Skirt, Center
45  783-0142 1 S  Deck Skirt, RH
46  783-05118-0637 2 S  Bracket, Idler Replaces 783-05002
47  783-0747B 1 /P Belt Cover, LH
48  783-0805C 1 /P Belt Cover, RH
49  710-0134 1 /P Carriage Screw, 1/4-20, .62
50 731-05264 1 Mulch Plug
51  712-3087 1 /P Nut, Wing, 1/4-20
52  756-1188 3 Pulley, 5.75 Dia.
53  741-0919

WWW.mymower Balifesriep i’ x 185 x 551



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before) Page 108 of 131
Mower Deck 46 inch 618-0660 spindle SN 1A257H & before
Ref#  Part Number Qty S/P/F  Description
54  753-06348 1 /P Shaft, Spindle, 6.11 Lg Replaces 738-1186
6.05 Lg
55  750-0952 6 Spacer, 1.8

WWW.mymowerparts.com



Page 109 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Mower Deck 46 inch 618-0660 spindle SN 1A267H & after

LT1045 Tractor (2007 & before)

Vi N
/_W.Wv T TN, M -
) 2N ; = (&) m )
59 o ) ® 7 <,
/ﬂ/ | S AN / N &- N 77-... o \ o
/./, \ I N AP T m AN
) I A N BY
\ i \mwmm& cmwwmun WH,\ v_AAm\uMMWNM\AmC \ \ ‘\mm///”/. ”/ \x/, AN N\\
o [N@ WA=t W fayrse
L0 (oNe VLS A\NOAY
-\ Y AW\ — X SR AN\
w—-\ T A \ O\ \&/fmmm“ = _\A.A, A e/, /AN v NN / ) m
/_ ._\R.IV /WWM 7 &W Mpw\ N Q—@M“I. \\ H/ 8 // a /ﬂMHM\“\ /W \\W, / \ \w
\xy/ N\ \ _ 2\ _ ~ \///w -y // = \a \\ ¥/ \\ A A
Vv O\ 77 --% A -me,."_,--- %WW--.,.W \.% e,/,- ./ _% A%
_ / @_‘F...- § m;v_ &f =8 _M,/ ZX %/.\ , / A\ /
©® 5 /< 3 7 |\ e N
T \\ ] \ -
v \ 2
,\OMV T
= @
N
/
a
\Mv ,
0
AN
/
[TV
)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Mower Deck 46 inch 618-0660 spindle SN 1A267H & after

Page 110 of 131

Ref#  Part Number Qty S/P/F  Description
1 618-0660 3 S  Spindle Assembly
2 683-0254B 1 /P Bracket Assembly, Deck Hanger
3 683-04172 1 S  Deck Weldment, 46-inch
4  710-0347 1 /P Screw, 3/8-16, 1.75
5 736-0322 1 /P Washer, Flat, .450 x 1.25 x .164
6  710-0528 1 /P Screw, 5/16-18, 1.25, Gr5
7  710-0599 13 /P Screw, Hex. Wash, 1/4-20, 0.5
8 710-3015 2 /P Screw, Hex Cap, 1/4-20, .750, Gr5
9 710-1260A 12 /P Self-tapping Screw, 5/16-18 x .75
10  756-0627D 1 /P Pulley, Idler, 3.5"
11  712-04063 1 /P Nut, Nylon Lock, 5/16-18
12 712-04065 7 /P Nut, Nylon Lock, 3/8-16
13  712-3006 2 /P Nut, Hex, 1/4-20, Gr5
14  712-0417A 6 /P Nut, Hex. Flange, 5/8-18
15 714-0111 2 S  Cotter Pin, 1.0
16 717-04074 1 S  Deck Adjustment Gear
17  726-0233 2 /P Push Nut
18 732-0306A 2 S  Compression Spring, 1.75
19  732-0594A 1 S  Extension Spring, 7.33
20  734-04155 2 Deck Wheel, 5.0
21  734-0973 2 /P Deck Wheel,
22  736-0119 1 S  Washer, Lock, 5/16, Regular Duty
23  736-0270 2 /P Washer, Belle, .265 x .75 x .062
24  731-1032B 1 S  Chute Assembly, Side Discharge
25  738-04162A 2 /P Spacer, Shoulder, .884 x .190
26 738-0373 4 S  Shoulder Screw
27  742-04125 2 S Blade, 16.28 Star blades, 3-in-1
28 742-04124 1 S Blade, 14.88 Star blades, 3-in-1
29 747-1116 2 /P Rod, Handle, Deck Release
31  754-04153 1 Belt, V-Type
32 756-04129 1 S Idler Pulley, 4.25"
34 783-0141 1 Deck Skirt, Center
35 783-0142 1 S  Deck Skirt, RH
36 783-0747B 1 /P Belt Cover, LH
37  783-0805C 1 /P Belt Cover, RH
38 783-05118 1 /P Bracket, Idler
39 710-0134 1 /P Carriage Screw, 1/4-20, .62
40  731-05264 1 Mulch Plug
41  712-3087 1 /P Nut, Wing, 1/4-20
42  712-0641 2 S Nut, Hex, M16-1.5
43  736-0225 2 /P Washer, Lock, Internal Tooth
44  737-04003C 2 S Port, Water
45  721-04041 1 S  Coupler, Hose
46  710-3103 1 /P Hex Screw, 5/16-18 x 2.0
47  756-1188 3 Pulley, 5.75 Dia.
48  741-0919 6 S Ball Bearing, .787 x 1.85 x .551
49  753-06348 1 /P Shaft, Spindle, 6.11 Lg Replaces 738-1186
6.05 Lg
50 750-0952 6 Spacer, 1.8
51 17983 3 Bearing Shield
52  737-3000 3 S  Lube Fitting, 3/16
53  783-05463 1

WWW.mymowerp

Su frt Bracket, Idler

S.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Mower Deck 46 inch 618-0660 spindle SN 1A267H & after

Page 111 of 131

Ref#  Part Number Qty S/P/F  Description
54  712-3010 2 S  Hex Nut, 5/16-18
55  783-05118 1 /P Bracket, Idler
56  732-0826A 1 /P Extension Spring, .865 x 4.68
57  712-0229 1 Push Nut, 3/8
58  736-0343 1 /P Washer, Flat, .330 x 1.25 x .120

WWW.mymowerparts.com



Page 112 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Pedal Assembly 11136H & before

—_—

[ ) ==
N NS N A
AMH\V, _Hl ﬁa\MWM M\W / MWAX Mn,
= AL e ]
€) ,\%v U e
N @ J\Wﬂ/ / \ / h

~ S
\\

(2 =
N v & ey
7 // /

\
/‘“wNN.

g

A\
o W., - \HU
oW

— \ _/
.\ % &
// . /
N w AN
/IkNNn“\ ///
\w./

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Pedal Assembly 11136H & before

Page 113 of 131

Ref#  Part Number Qty S/P/F  Description
1 647-0031B 1 S  Control Assembly, Brake
2  647-0049A 1 S  Control Assembly, Hydro
3 710-0726 4 /P Screw, Self-tapping, 5/16-12, 0.75
4  710-0650 1 /P Screw, Self-tapping, 5/16-18, 0.875
5 736-0119 1 S  Washer, Lock, 5/16
6 783-0773A 1 Pedal, Brake
7  711-04159B 1 Pin, 3/8-16, 3/8 x 2.68
8 712-04065 2 /P Nut, Nylon Lock, 3/8-16
9  712-3004A 1 /P Nut, Flange Lock, 5/16-18, Gr5
10 714-0104 5 S Pin, Cotter, .072 Dia. x 1.13 Lg
11  714-0111 2 S  Pin, Cotter, 3/32, 1.0
12 719-0584A 1 S  Pedal, Hydro Control
13  732-0335 1 Spring, Compression, .405 x 1.17
14  732-0955 1 Spring, Extension, .50 OD x 1.41 Lg
15  732-0963 1 Spring, Extension, .50 Dia x 6.37 Lg
16 735-3049 1 S Pad, Brake, Control
17  783-0663E 1 /P Bracket, Lockout, Hydro
18 710-1611B 3 /P Screw, Torx Hd. Tapp. 5/16-18 x .75
19 736-0187 2 /P Washer, Flat .64 ID x 1.24 x .06
20  736-3008 1 S  Washer, Flat, .344 x .750 x .120
21  738-0155 1 S  Shoulder, Screw .437
22  738-0380 1 S  Shoulder, Screw 3/8-16
23  741-0225 2 S  Bearing, Hex Flange
24 741-3065B 2 /P Bearing, Hex Flange, .628 ID, Split
25  747-04096 1 Rod, Control, Cruise
26  747-04093 1 Rod, Control, Brake Lock
27  748-04039B 1 /P Latch, Cruise
28  783-04612 1 S  Bracket, Support, Stearing
29  736-0300 1 S  Lock Washer,.406 x.875 x.059

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 114 of 131

LT1045 Tractor (2007 & before)
Pedal Assembly 11146H & after

ya
.
I — )
@ (=
=~ m“J _” ||||||||||||||||| -+ QL« .
: S
B DN
Y Py
! s
\M/ . &,m . MWHJ .
ﬁuwv d Mnm\ =
e’ y Vs | >
\\ P \\/ /,
¢ \
\\\\A ¢
\\\\ e
/
,_J\uwnunu ||||||||
&

S mmm———
_\ @ mmuuA N

/W\nmm\ \

= ),

£ NN\ @

[ B B\ ﬁ/
@70
NZ 2 A

N

\ =

(N @9 \

) >
YV
< M/
W W
T\
= %
W & p
N \\ w,\
- V\V 7
W\ b \\ ’
<y
V4 )/

\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Pedal Assembly 11146H & after

Page 115 of 131

Ref#  Part Number Qty S/P/F  Description
1 647-04100 1 S  Control Assembly, Brake
2  647-0049A 1 S  Control Assembly, Hydro
3 710-0726 4 /P Screw, Self-tapping, 5/16-12, 0.75
4  710-1260A 1 /P Screw, Self-tapping, 5/16-18, 0.75
5 736-0119 1 S  Washer, Lock, 5/16
6  783-04641 1 S Pedal, Brake
7  711-04159B 1 Pin, 3/8-16, 3/8 x 2.68
8 712-04065 2 /P Nut, Nylon Lock, 3/8-16
9  712-3004A 1 /P Nut, Flange Lock, 5/16-18, Gr5
10 714-0104 5 S Pin, Cotter, .072 Dia. x 1.13 Lg
11  714-0111 2 S  Pin, Cotter, 3/32, 1.0
12 719-0584B 1 S  Pedal, Hydro Control
13  732-0335 1 Spring, Compression, .405 x 1.17
14  732-0955 1 Spring, Extension, .50 OD x 1.41 Lg
15  732-0963 1 Spring, Extension, .50 Dia x 6.37 Lg
16 735-3049A 1 /P Pad, Brake, Control
17  783-0663E 1 /P Bracket, Lockout, Hydro
18  783-04612 1 S  Bracket, Support, Stearing
19 736-0187 2 /P Washer, Flat .64 x 1.24 x .06
20 736-0262 1 /P Washer, Flat, .385 x .870 x .092
21  738-0155 1 S  Shoulder, Screw .437
22  738-0380 1 S  Shoulder, Screw 3/8-16
23  741-0225 2 S  Bearing, Hex Flange
24 741-3065B 2 /P Bearing, Hex Flange, .628 ID, Split
25  747-04096 1 Rod, Control, Cruise
26  747-04093A 1 Rod, Control, Brake Lock
27  748-04039C 1 Latch, Cruise

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 116 of 131

LT1045 Tractor (2007 & before)
Power Take-Off (PTO) System

‘ Gl
\,\\ M / /
@ v: al 5_ | mz @ ét
I i axm ﬂ \‘\ \,
./ N
! A u.
! N\ )
\‘,_ /H (&)
o/ &
/ 3 (o
/ N
e, S \ ) -
\ \A/ . // /ﬁf @ (o
\\ 0 o .2/ mnnwﬂ/\%\ mwwmuw \_v \H Amn\v
AN /- SN X \ al ]
., . \ . SN\ \,\
T AVﬁ mg\my ) e. %4 \ \m A\ 4 \\u////M \ %
\./u Lo w \ Nwrmwwuwv \\s Jw m w f@, &@@8“ : —
[ N/ /4
Nt /] /8 N ~T
Z0) % /e £ :3 i
Vo FEEE TN W& h
. v \Wu . \WV\ J\w\‘@lﬂui Lv \\WNNN
/N SN e
/ \“ h \H/ /, AM“
\Ww © 9 @

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Power Take-Off (PTO) System

Page 117 of 131

Ref#  Part Number Qty S/P/F  Description
1 710-0859 1 /P Screw, 3/8-16 x 2.5 GR5
2 710-0726 3 /P Screw, 5/16-12, .75
3  710-0650 1 /P Screw, 5/16-18, .875
4  710-3157 1 S  Screw, Hex Cap, 7/16-20 x 3.25 GR5
4  710-04379A 1 Screw, Hex Cap, Lock, 7/16-20 x 3.5 GR5 use
with Ref 8
5 717-04163 1 S  Clutch, PTO (Model LT1042)
6  717-04174A 1 S  Clutch, PTO (Model LT1045, LT1046 &
LT1050)
7  712-04065 1 /P Nut, Hx. Nylon Lock, 3/8-16
8 736-0171 1 S  Washer, Lock, 7/16, Regular Duty
9  747-04307 1 S Rod, Belt Keeper (Model LT1042, LT1045,
LT1046 If equipped)
10 748-0415B 1 /P Spacer, 3/8 x 1.54
11 736-0277 1 Washer, Flat, 1.031 x 1.62 x .095
12 783-04467 1 Deck Stop
13  783-04419B 1 S  Bracket, Clutch
14  736-0277 1 Washer, Flat, 1.031 x 1.62 x .095
15  710-0561 1 /P Screw, Hex Cap, 7/16-20 x 2.50 GR5
16 712-0429 2 S Nut, Lock, Hex, 5/16-18
17  710-3025 2 /P Screw, Hex Cap, 5/16-18 x.625 GR5
18  738-0785 1 S  Shoulder Spacer, 1.38 x.445 x.36
19  783-1003 1 S  Bracket, Clutch (Model LT1046)
20  717-04080 1 S  Clutch, PTO (Model LT1046)

WWW.mymowerparts.com



Page 118 of 131

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Quick Reference

A-...
A

—— .....-V

___ ) ‘.

Wl |
/
/

T

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Quick Reference

Page 119 of 131

Ref#  Part Number Qty S/P/F  Description

759-3336 1 /P Spark Plug

KH-20-883-02-S1 1 /P Air Filter & Pre-Cleaner Courage Single
Engine

KH-32-883-03-S1 1 /P Air Filter & Pre-Cleaner Courage Twin Engine

KH-25-050-25-S 1 /P Oil Filter Courage Single Engine

KH-52-050-02-S 1 /P Oil Filter Courage Twin Engine

KH-25-050-22-S1 1 /P Fuel Filter

KH-20-584-01-S 1 S Ignition Module Courage Single Engine

KH-24-584-45-S 1 /P Ignition Module Courage Twin Engine

KH-41-403-09 1 S  Voltage Regulator

KH-24-393-16 1 /P Fuel Pump

KH-12-757-03 1 /P Carb Kit Courage Single Engine

KH-24-757-46-S 1 /P Carb Kit Courage Twin Engine

KH-12-757-33 1 /P Carburetor Solenoid Courage Single Engine

KH-24-757-45-S 1 /P Carburetor Solenoid Courage Twin Engine

754-0461 1 S  Drive Belt (Trans)

754-04153 1 P.T.O. & Deck Belt Refer to Mower Deck 46
inch 618-0660 spindle SN 1A267H & after

754-04118 1 S P.T.O. & Deck Belt Refer to Mower Deck 46
inch 618-0660 spindle SN 1A257H & before

754-04033 1 S P.T.O. & Deck Belt Deck w/ Spindle
618-04123B

742-04125 1 S Blades (Outside) Deck w/ Spindle 618-0660

742-04015 1 S Blades (Outside) Deck w/ Spindle 618-04123B

742-04124 1 S Blade (Center) Deck w/ Spindle 618-0660

742-04016 1 S Blade (Center) Deck w/ Spindle 618-04123B

712-0417A 1 /P Blade Nut Deck w/ Spindle 618-0660

712-3078 1 /P Blade Nut Deck w/ Spindle 618-04123B

618-0660 1 S  Spindle Assy. w/Pulley Deck w/ 3 Pulleys & 2
Idler Pulleys

618-04123B 1 S  Spindle Assy. w/Pulley Deck w/ 3 Pulleys & 1
Idler Pulley

734-04155 1 Deck Wheels (Front)

734-04039 1 S  Deck Wheels (Front) Deck w/ Spindle
618-04123B

734-0973 1 /P Deck Wheels (Back)

721-04041 1 S  Water Nozzle Adapter

723-0448A 1 S Ball Joints

725-04039 1 S  Brake Switch

751-3124D 1 S  Fuel Cap

725-04439 1 Solenoid

725-2054 1 S Ignition Keys

725-042278B 1 S  Ignition Switch Module

725-04258 1 /P P.T.O. Switch

717-04174A 1 S P.T.O. Clutch

KH-25-357-05-S 1 S  Engine OiIl

737-3121 1 /P Transmission Fluid

490-900-0041 1 Leveling Guage Accessory

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1 /Inul w R
© T L
Y— A //////
MV__ e~ M // /I\W\\m .H/
® @S BN " ( \
o RN 7 , o~ A\
@ \V)! - N N
a \ YA A\7:/_ / -2 \ /V
A \&/ . [ VA
\i\ ' R . \AMM M/
e e R
g / ///b ) w _
-~ o n —i_ -
\ﬁ/ =N . R .\Qur\umww\va W‘ - E A
Q) v D= \ . : 1
~ N ,.f\_// \ /7 \\\ / nHuir/ A..}u_v
_ mxﬂ/ﬁ/ m \ \\ ,_ . N
A L ™
o/ //lvvwwr Tn_ u 2 | AN,
XTI Rt ]
AN i
/// \ mnH”, -
: //nwm\; ¢ ,LJ -
\_‘@u/// VA\HH% o A\_.,av,
7 0 g ﬁ S /
_ & |
N e ///// ye \\ J d
A /wM.\v /HMW\M Wn\\
\ uv\l
\\H\ Armmvxv N
[ / J (@)
NS ]
m \\AV\\ - ‘\ t—\\\ \\\\\F
qu),v \ \l...@\l.@“@? A\mmw
. e 7 N S =
@ A Lo J o
N /W il

T S N & Y N
- A %/ J/ b / ) .\\\ G
.I.,..Iliulll.. AN— . . .@ Wn Ml...‘WMu!uM.\\v -—amip \ \:-//
» /o

@ Wm [] : { N
A i =\s S /L R N

LT1045 Tractor (2007 & before)

()
S
o)
Sy
)
o
o3
I . -~ \\m/w Ay -
. DAY N A
& ‘ G V\ 0\ u_/wu.- (o)
= ~ AN p
—_ P 7y O \“\ A“w /Ma g
19_ -7 ) / \\M\Mwm_nuwy,
m P i \\\\\\\\H - \n N\\u.l\mw\
= / T ,
\\\\\\ e V4
% ’ \\\\\.\\H\\\\\\\\ \\\\A“J
5 e =
Nr\._nu-mr\\\ . mm / \N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Steering 11135H & before

Page 121 of 131

Ref#  Part Number Qty S/P/F  Description
1 710-0514 1 /P Hex Cap Screw, 3/8-16, 1.00, Gr5, Std
2 711-1408 1 Link, Drag, RH
3  711-1409A 1 /P Link, Drag, LH
4  710-1260 1 S  Self-tapping Screw, 5/16-18 x .75
5 712-0240 2 S Nut, Jam, 7/16-20, Gr2
6 712-0214 2 S Nut, Hex, 3/8-24, Gr5
7 712-04065 4 /P Nut, Nylon Lock, 3/8-16
8 712-0459 1 /P Nut, Flange Lock, 7/16-20
9  712-3004A 2 /P Nut, Flange Lock, 5/16-18
10  717-1550E 1 S  Gear, Steering, 11/90 Ratio
11  717-1554 1 Gear, Pinion, Steering
12 723-0448A 2 S  Ball Joint, 7/16-20
13  710-04095 1 Hex Cap Screw, 3/8-16, 1.00
14  736-3004 1 S  Washer, Flat, .406 x .875 x .105
15 736-3084 1 /P Washer, Flat, .510 x 1.120 x .060
16 737-3007 1 Grease, Alvania Ep 2
17  738-04154 2 Spacer, Shoulder, 1.00 x .38 x .38
18  759-04186 1 /P Shatft, Steering, .625 OD x 25.00 Lg
19 741-0475 2 S  Bushing, Plastic, .380 ID
20  741-0656A 1 S  Bearing, Hex Flange, 5/8
21 683-04101 1 S  Axle Assembly, LH .750 Dia
22  683-04102 1 S  Axle Assembly, RH .750 Dia
23 712-0417A 2 /P Nut, Hex, Flange, 5/8-18
24  714-04039 2 Pin, Cot, 5/32, 1.25
25  719-04105 1 /P Axle, Pivot, Cast .750 Dia
25  737-3000 1 S  Fitting, Grease, 3/16 Drive Type Not Shown
26  736-0866 2 Washer, Flat, .755 x 1.92 x.060
27  738-1011A 2 /P Screw, Shoulder, .500 x 2.230, 3/8-16
28 631-04008 1 S  Wheel, Steering, Three Spoke
29  731-04532 1 S  Cover, Steering Wheel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

N/ _/
— .
1 _\ nv\,v v - . AY ///// A“
y— O N RS . S~
M_ L AN \ www \ &
I NP V. y \ NG
N . . A \ﬁ“\h N ) | e A /
N xr,ﬂﬁwﬂw hﬂw N/ // // AAV\) AW\ ///Q— " — // //
() e \ \ A\ \V A \ ~ \' \ O\
g \ /N\V%, & N7 VX
ANAC LY . LA
L TN « N Oy
g w NN \ S w —
\ O\ ) " A B e
\ﬁ/ AN /m,, /YVWW” K2 " 0 a7 mq%lLkw mMM M
© A NO, /] \ : H
77N
")

| o) - T o))
o) o) N\ N\ \// A mMmQO
A/ﬁ T % AN (~) \H \\Mm\\m

WWW.mymowerparts.com

0
(@)
; N\ I T e

S N D \ 1\” =~ \,.. / F \A g
S 5 *@% NN T " /-..@Tw\.\-é___w /A
S s // \ e /Q/ o || Y k\ >
Inu_\ & A\,mmu/ —emm——e ) P N %/,Ill&rm LMMW%@WILW-,/Y@ | QX@U _ \\\HH \Y\ ///
58 SDRTT W e |
g \ § - / W @M 4 (=)
= 5 7 W -~ /1) \ ) mg UT..@\ ) -mmw@f,.r/ S
= < B “\ ?M \ o \“ \\ / » ﬂ/ ~
2= — \ e A L
S5 - /Ao G/
=9 /4 // e 4 Agv
ot \v\“\ AD) @)~
- x\ / m\w N

Vit

/,
/ \\m \\

N A—



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Steering 11145H & after

Page 123 of 131

Ref#  Part Number Qty S/P/F  Description
1 710-0514 1 /P Hex Cap Screw, 3/8-16, 1.00, Gr5, Std
2 711-1408 1 Link, Drag, RH
3  711-1409A 1 /P Link, Drag, LH
4  710-1260 1 S  Self-tapping Screw, 5/16-18 x .75
5 712-0240 2 S Nut, Jam, 7/16-20, Gr2
6 712-0214 2 S Nut, Hex, 3/8-24, Gr5
7 712-04065 4 /P Nut, Nylon Lock, 3/8-16
8 712-0459 1 /P Nut, Flange Lock, 7/16-20
9  712-3004A 2 /P Nut, Flange Lock, 5/16-18
10  717-1550E 1 S  Gear, Steering, 11/90 Ratio
11  717-1554 1 Gear, Pinion, Steering
12 723-0448A 2 S  Ball Joint, 7/16-20
13  710-04095 1 Hex Cap Screw, 3/8-16, 1.00
14  736-3004 1 S  Washer, Flat, .406 x .875 x .105
15 736-3084 1 /P Washer, Flat, .510 x 1.120 x .060
16 731-04532 1 S  Cover, Steering Wheel
17  738-04154 2 Spacer, Shoulder, 1.00 x .38 x .38
18  759-04186 1 /P Shatft, Steering, .625 OD x 25.00 Lg
19 741-0475 2 S  Bushing, Plastic, .380 ID
20  741-0656A 1 S  Bearing, Hex Flange, 5/8
21  638-04003 1 S Axle Ass'y, LH .750 Dia (LT1045, LT 1046 &
LT 1050) use with ref 23
21  638-04006 1 S Axle Ass’y, LH .750 Dia (LT1042) use with ref
23
22  638-04004 1 S Axle Ass’y, RH .750 Dia (LT1045, LT 1046 &
LT 1050) use with ref 23
22  638-04005 1 S Axle Ass'y, RH .750 Dia (LT1042) use with ref
23
23  726-0341 2 /P Push Cap, .75
24  714-04039 2 Pin, Cot, 5/32, 1.25
25  719-04105 1 /P Axle, Pivot, Cast .750 Dia
25  737-3000 1 S  Fitting, Grease, 3/16 Drive Type Not Shown
26  736-0866 2 Washer, Flat, .755 x 1.92 x.060
27  738-1011A 2 /P Screw, Shoulder, .500 x 2.230, 3/8-16
28 631-04008A 1 /P Wheel, Steering, Three Spoke

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 124 of 131

ission

LT1045 Tractor (2007 & before)

Transm

B
0 X
gy
Vo
o o
C1 o3
Ba
3t |4
\ - g
: o\
SN SN !
wv, Yo (§)-=e E_-G,.w.ivuim m V”u mm\.\ = A.nm.wv P
b WAy =
wo L b _m OB / ”m, SRRV
L - - <
SR s O~
\h_wmwmﬁmvwmm\m/, \ g
o RN R\ N\ e B 7 25
o wv X ‘., / A N / ¥
T \\\V,\ w._ %a v/ WUV Jw/ N\R P MM
S = A.,. - \oy St
/ B3 @ < ..-/y /ﬁm “\_mmww&mw =
me.; In 39\ Mm -Ammm\ m“wx - /A
QoD ie e B
Au. A , & \\\A,mm. N /
/ " o m ' 0
° / s \wx 3 ”7“_. a
\ 2 o NS
\ — .y/ Awmw W o
\ ¢ & e
/, e / m..\ \\9._ - Mw o \\// Mwa.
/ Ammfﬁ\‘ulwwanMY}muTy \_m w.fl...k MMvHHHV \\Jl H“ \ YRI!ULH“ o)
\ e Ta g \A/ Merlmm». \\ \ e vqllLLm,,
88 @R\ ,< / o

,b mw M AWN---.,-L n

2
\
./'

Ly

e "o
J o

i ™

) s

M \\ ay

Nwm\\“mmu [
‘Y ) \\

v

%

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Transmission

Page 125 of 131

Ref#  Part Number Qty S/P/F  Description
1 HG-70467 1 MAIN HOUSING, ASSEMBLY WITH
BUSHING
2 HG-70483 1 /P SIDE HOUSING, ASSEMBLY WITH
BUSHINGS
3 1 CENTER SECTION, ASSEMBLY WITH
BUSHING (ORDER CENTER SECTION)
4  HG-51048 1 /P SWASHPLATE, TRUNNION MACHINED
5 HG-70331 2 /P BLOCK - ASSEMBLY WITH PISTONS,
COMPRESSIONS SPRINGS & THRUST
WASHERS
6 1 SEALANT (PURCHASE LOCALLY)
7  HG-51190 14 /P HEX FLANGE SCREW 1/4-20 X 1.25
9 HG-51062 1 /P SHAFT, INPUT
10 HG-2000022 1 /P RING - RETAINING
11  HG-50951 1 /P SPACER
12 HG-50329 3 /P RING - RETAINING
13 HG-51161 1 /P SEAL, LIP .67 X 1.58 X .276
14  HG-50315 1 BALL BRG 17 MM ID X 40MM OD X 12MM
16 HG-51064 1 BOLT, HEX FLANGE HEAD 5/16-24 X .94
(PATCH)
17  HG-51140 1 /P LIPSEAL18X32X7
18 HG-51119 1 /P ARM, CONTROL
19 HG-50551 2 S BEARING, 30 X 52 X 13 THRUST
24  HG-50966 1 SHAFT, MOTOR
27 HG-51130 1 GEAR - PINNION, 13T
28 HG-51129 1 10T / 48T GEAR
29 HG-51043 1 /P GEAR, 10T JACKSHAFT
30 HG-51044 1 60T BULL GEAR
31 HG-51088 2 /P SLEEVE BEARING .75 X 1.750 X .625
32 HG-51089 2 /P SLEEVE BEARING (OUTBOARD) .75 X 1.575
X .625
33 HG-44875 2 /P WASHER, 3/41D X 11/20D X .13 THK
34 HG-51066 2 /P LIP SEAL AXLE SEAL
35 HG-51079 1 /P SHAFT, AXLE .75 X 11.39 (DD, R.H.)
36 HG-51078 1 /P SHAFT, AXLE .75 X 17.99 (DD, L.H.)
37 HG-44096 2 S MITER GEAR (SPLINED)
38 HG-44097 2 MITER GEAR 15T (0.5 ID)
39 HG-50146 1 SHAFT
40 HG-44871 2 /P RING, SPIRAL RETAINING
41  HG-51083 1 PIN, JACKSHAFT
42  HG-51100 1 MAGNET, RING
43 HG-51136 1 SPRING, BYPASS
44  HG-50016 2 HYDRO MTG SCREW 3/8-24 X 2.5 LONG
45 1 BOTTOM, FILTER (ORDER FILTER
ASSEMBLY)
46 1 BASE, FILTER W/POPPET (ORDER FILTER
ASSEMBLY)
47  HG-51091 ACTUATOR, BYPASS
48 HG-51098

WWW. my‘mowerﬁ%i?t%Y&ﬁMCTUATOR



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Transmission

Page 126 of 131

Ref#  Part Number Qty S/P/F  Description
49 HG-51135 1 ARM, BYPASS
50 HG-51116 1 /P RETAINING RING 0, 250 EXTERNAL
51 HG-51081 1 /P SEAL, LIP .741 X .250 X .250 TC
52 HG-44371 1 /P FLAT WASHER, 5/8 ID X 1.0 OD X .05 THK
53 HG-44145 1 RETAINING RING
54  HG-51071 1 BEARING, CENTER BLOCK
55 HG-2003014 1 /P SPRING - HELICAL COMPRESSION
56 HG-2003017 1 /P WASHER
57 1 20W-50 OIL (PURCHASE LOCALLY)
APPROXIMATELY 76 OUNCES
58 HG-62589 1 /P BRAKE YOKE KIT, WITH SQ. HD. 5/16 BOLT
RIBBED
59 HG-51072 1 /P ROTOR, BRAKE
60 HG-44132 2 S BRAKE PUCK
61 HG-44134 1 S PUCKPLATE
62 HG-44127 2 S BRAKE ACTUATING PIN
63 HG-51146 2 HFHCS 1/4-20 X 2 W/PATCH, SPECIAL
FLANGE
65 HG-23711 1 SPACER
66 HG-70896 1 KIT, SPRING
67 HG-44138 1 SQ. HD. BOLT 5/16-24 RIBBED
68 HG-44094 1 /P ARM, BRAKE
69 HG-44142 1 S SLOTTED HEX NUT 5/16-24
70 HG-44101 1 S COTTERPIN 3/32 X 3/4
71 HG-50919 1 /P COMPRESSION SPRING BRAKE
ANTI-DRAG
72  HG-50132 3 /P WASHER, HT. .5ID X1 OD X .032
73  HG-44130 2 S  FLAT-WASHER 11/321.D. X 7/8 O.D.
74  HG-70719 1 /P SEALKIT, WITH OIL SEAL (.625X1.0X.25),
RET-STAR WASHER RING, SHAFT SEAL
75 HG-51084 2 /P CHECK PLUG ASSEMBLY, .027, WASHER
83  HG-9004800-2506 2 /P PIN, STANDARD HEADLESS
84  HG-51143 1 /P FITTING, 5/16 SAE 5/32 TUBE
85 HG-51147 1 HOSE, EXPANSION TANK
87 HG-51251 1 CAP, VENT
88 HG-50653 1 /P BOLT, SELF TAPPING 10-32 X 1/2
94  HG-44147 1 BALL BEARING .62 1.D X 1.38 X .44
95 HG-50837 1 SOCKET HEAD CAP SCREW, 5/16-24 X 1
1/2
96 HG-51200 1 SPACER, LOCATING
97 HG-50870 1 SCREW, SFHCS
98 HG-51120 1 ARM, RETURN
99 HG-51097 1 PUCK, ADJUSTING
100 HG-51122 1 WASHER, .325 OD X 1.60 ID X .150 W
101  HG-51131 1 /P SPRING, EXTENSION
102  HG-51123 1 SPACER, .560 OD X .260 ID X .087
103  HG-51223 1 BRACKET, TORQUE
107 HG-51134 1 DEFLECTOR
108 HG-51069 1 WASHER, MOTOR SHAFT .71 1D X 1.15 OD

WWW.mymowerparesiom



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Transmission

Page 127 of 131

Ref#  Part Number Qty S/P/F  Description

109 HG-9005110-5600 1 /P PLUG, SAE #6

110 HG-50868 1 TORX HEARD SCREW, 5/16-18 T.F.

111 HG-51144 1 O-RING .07 X .301 ID

113 HG-51179 1 BRACKET, SUPPORT EXPANSION TANK

114 HG-51184 1 /P SPRING GRUIDE

116 1 SILICON SPONGE (ORDER KIT)

120 HG-70759 1 CENTER SECTION W/ FILTER BASE,
BOTTOM FILTER, CHECK PLUGS, SPRING,
ACTUATOR, DEFLECTOR, BUSHING

121  HG-70756 1 /P FILTER ASSEMBLY W/ FILTER BASE,
BOTTOM FILTER, SPRING, ACTUATOR,
DEFLECTOR

122  HG-70463 1 /[P SEAL - O-RING KIT

128 HG-70503 1 /P EXPANSION TANK KIT W/TANK, VENT CAP,
SELF-TAPPING BOLT, BRACKET, SILICON
SPONGE

129 1 CAP, EXPANSION TANK SHIPPING (NOT

USED)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Wheels, Ball Bearings

Page 128 of 131

™~
~ AN
e ™~
e N
v N
7 N
/ —_ AN —_
;o TN
r ™~ AN TS
/7 ~N N L)
1/ N N NY/
I AN N T
i e N N
(I P N \
1l 77 7N N \
u ol R\ \
1 | /RGO T NN \
4 [ SV R L W, N 3
Y BULY W L & i
3 -\ A N\ -G 1
J— ) TN N R 1
T T A R AR RN T i
~ AN M \ |
- \ !
e 1] \ /
e \ /
vd | /
s | /
/T i /
Iy ~ / /
[/ ™~ / s
17 AN e
i AN ~
if N ~
i N AN -~
i 77 N\ "
[ ey NS \
i e ™ N A TN
I} i AN \ -1
4 uh AN\ \ Lo )
A WA A NS 1 N/
Y A\ \ N 1 ~—
7220 N AN WA | .
NN AR Il \ | ~ ™~
4 RN AN 1 \ ] - ™~
[N\ Y AR /1 1 / g AN
NN i\ N AN if i / / \
Ve R Y A ! / S N
LA = S5\ R A S | /. Iy . AN
A0 /TENRNNN W W Y ~— | /7 1/ 7=\ N
[T s NN NERSERR SAN f /TN {777 00N\ N\
W HE R B W Ty / yd ~~ 77 RN \
R WL WOWweh 1 AN e ~ "wrf AT\ 3\
R AN NP ] AN ~ ™~ SN 1 TN\ A\
W\ N WY g R - - ~_ 4 AL #r AN\ A
WY NS s 2y ~— - — 1) WL ML LA AW \
N\ - — N/ WL ELL AR W i
A NN | A — A VLR (VRN ) JP2 RN 1
AN '/} ~ AN N\t LY |
N . AR DN R 1
N . LR N R !
S ~ BN W= J
o) ™~ TN N NN R /
Wy ~_ /) AN — AN /
RNy ~ Z£) AN == ] /
~ N A NN /7] /
~ — N~ A/ /
~_ —. N P Xoo— 7/ -
~. PPN e ™. ;oA A - ~
~—( R e ™~ 14 = T
v/ e AN FANAN
S~— /s AN ~ T
/ .. N AR
{ -~ NN
[ e AR
{7700\ N
i7r AN \
wif - SO\ \
Wil 7SN\ \
W it AR NN
L AN
A\ Y

— WLy
Y VR | SO
SN N
e MY N

- e

\
b B
o ooy W 41
P N NS N
— A TR T T Y = ||
7N #0 UYL WS SN 71
[ A —. RO AN L I S /1
TS TT— BN N WY MU N S—
p— ~— VN W VAW Y NS/
Ty W NS g S
R I A Tm—
AN N\ ¥ ANy P
ATV R . ~ TN
* AL . ~— 7
N ™ P \r )
NS ™. hY ~—
~. ~i 5]
~ L2/
™~
™~
S~ TN
~—_/ &)
—\ 0 )
e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Wheels, Ball Bearings

Page 129 of 131

Ref#  Part Number Qty S/P/F  Description
1 734-04139 2 S  Tire, Turf Saver Tread, Cub Cadet 20 x 9 x 8
2  634-0246A 2 S Rim Assembly, 8.0 x 6.19 (4-Lug)
3  712-3050 8 /P Lug Nut, 7/16-14
4 741-3032 4 S Bearing, Ball, .75 ID x 1.75 OD
5 634-04104A-0499 2 S Rim Assembly, 6 x 4.5 (Included, Bearings,
Spacer and Valve)
750-04219 2 Spacer (Not shown)
6  731-3020 2 S HubCap
7 734-04140 2 S  Tire, Turf Saver Tread, Cub Cadet 15x 6 x 6
8 N/A 2 Wheel Assembly,Cub Cadet 15 x 6 x 6
(assembly not available)
9 N/A 2 Wheel Assembly,Cub Cadet 20 x 9 x 8
(assembly not available)
737-0224 2 Grease Fitting (Not Shown)
734-0255 4 S  Valve, Tubeless Air (Not Shown)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)

Wheels, Flange Bearings

Page 130 of 131

/;

S NN
2

AR W W G

WAN N AR 1

>
7

AN e

TN N W NN
PN\ WY

f
l

W T

LAY
RN

i
i
A\

AN\ )2

I
[
L}

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LT1045 Tractor (2007 & before)
Wheels, Flange Bearings

Page 131 of 131

Ref#  Part Number Qty S/P/F  Description

1 734-04139 2 S  Tire, Turf, Cub Cadet 20 x 10 x 8

2  634-0246A 2 S Rim Assembly, 8.0 x 6.19 (4-Lug)

3  712-3050 8 /P Lug Nut, 7/16-14

4  734-04140 2 S  Tire, Turf, Cub Cadet 15x 6 x 6

5 634-04081 2 S Rim Assembly, 6 x 4.5 (Includes Flange

Bearings and Valve)

741-0516B 2 /P Bearing, Flange (not shown)
741-0990B 2 /P Bearing, Flange w/zerk (not shown)

6 731-3020 2 S HubCap
734-0255 4 S  Valve, Tubeless Air (not shown)

WWW.mymowerparts.com



